Limplicify

DM PAany

PARTS
MANUAL

REAR ENGINE
RIDERS

(Includes 1965 - 1979)

Volumes 1 and 2

TP — 81BA
PRINTED N .54,
agd



Attenlion Dealers:

This manua! contains parts intormation for Hear Engine Riders and
Attachments from mode! year 1965 thru 1878, When referring to this
parts manual keep in mind the manufacturing number and serial
number of the product.

when using the Table of Gontents refer to the combination manufac-
turing number in the far left column to assure finding the correct page
number and grouping. All manufacturing numbers noted through the
book will refer to the combination numbers. The manufacturing
numbers of a particular rider or mower will be listed below the
combination number on the table of contents page.

A standard hardwars torgue chart is included on the inside back cover
of this manual. Any individual or spacial torgue on later models will be
called oul near its particular part.

Simplicity
Technical Publications

€ Simplicity Mig. Co., Division of Allis-Chatmers 1980




TABLE OF CONTENTS

1650242 3008 Wonderboy Rider w/30" Aotary Mower
1680246 3008 Wonderboy Rider
1800248 30" Rolary Mower
1590240 3005 wonderboy Rider w/28" Rolary Mower 21 6 4[24 32 A0 |56 GB |72
1680243 3005 Wonderboy Ridar
1690245 26™ Aotary Mower
1650123 3008 Grabber w/30" Rotary Mower 2| B j4[28 34 48 (62 (BB 7074
1690129 3003 Grabber
1600416 30" Rolary Mower
1530124 3005 wonderboy Rider w/26" Rotary Mower 2 8 (14|28 34 42 46 65 Flt
1690127 3405 Wonderbay Rider
1600327 26" Rolary Mower
1680012 808 Wonderboy Rider w/30" Raolary Mower 41101830 FEL 42 |44 (4B |58 7o) |
1690002 808 Wonderboy Rider
1650081 30" Ratary Mower
1500508 | 30" Grass Catcher Adaptor Kit Tal @
1600383 | 30" Grass Catcher 70 Ii"_-
1800331 26" Grass Cetcher Adaplar Hit 70 w
1500312 12 Wolt Stater Kit 42 O
| 891936 Craw Bar & Gmgs Catcher Adapiar Kit 4 wr
991030 20" tirass Calcher Ge =
31020 B H.P, Srabber w/30" Rolary Mower 2| B 14|26 48|62 74 =
83021 8 H.P. Grabber w
1600416 30" Fotary Mower g
851000 806 Wondarbay Rider w/30" Rotary Mower 4|12120{30 34 42 (44 |45 |55 |68 -
900989 0B Wonderboy Rider, Manual Q
S80E84  30” Rotary Mower -
|504993 808 Wandertioy Rider wi30” Rotary Mower 4(12]20(30 38 |42p44|4m)58 a8
H90037 808 Wonderboy Rider, Eloctric
990884 30" Acdary Mower
930973 26" Grass Catcher Adaptor Kil i)
930953 € H.F. Wondarboy Rider wr30" Folary Mower 4 [ 12)20(3 40 142 [ |48 |64
SY09B4 B H.P. Wonderboy Rider, Electric
DO0894 30" FAotary Mowar
490543 Rear Maunted Grass Catcher 70
900912 12 Volt Siarer Kit 42
230900 325 Wonderboy Rider w/28™ Aglary Mower 2| 8428 42 46 o
290927 325 Wonderboy Ridar
TEUR3E7 26" Rotary Mower
|807TS 315 Wonderbay Hidar w26~ Rotary Mower 2| B |14{20 26
930846 315 wonderboy Rider, Electric
990247 26" Anlary Mower
390774 315 Wonderboy Fider wi268" Rolary Mower 216 [14[20 2B
SU0E4s 315 Wonderboy Rider, Manual
850547 26" Potary Mower
990614 455 wonderboy Rider w/28" Aotary Mower 2| 81420 28|34 40 o
990558 355 Wanderboy Rider E
980557 28" Aatary Mower w
386554 305 Wwonderboy Hider w/2¢" Rotary Mower al & (14|29 I0)58 (w]
290483 305 Wonderboy Rider o
9490541 24" Rotary Mower =
950391 404 Wianderpoy Rider wi24" Rolary Mower 2F10)16] 20 JB36| |40 -
00380 4049 Wonderboy Rrder w
996358 24" Ratary Mower g
980357 401 Wonderboy Rider 2|1 101620 4] 1 40 -
990358 24" Rotary Mower )
580332 | 606 Wonderboy Spocial IEEEERED 32|36 =
I 990333 32" Aolary Mower
9490329 606 Wonderboy Special 4| 12| 18] 22 ad J2136
990333 32" Rotary Mower




Group 9681198

sfﬂlp”ﬂf'y Front Frame & Steering Group

MOTE: Use glandard hardwara
torque spe¢, charl yunless
otherwise noled,



Mfg. No. 820500, 991020, 1680124, 16890128, 1690240, 1680242

Front Frame & Steering Group

Bimplicity

2/80

Rl Part
Hao. Mo. Qty. Deseription
1 922916 1 CAPSCREW, Hex Hd., 3/8-16 x 3-1/4
B235B9 1 BOLT, Carriage, 3/8-16 ¥ 3-1/2 {Used on 1600240, 1690242}
2 177078 1 DECAL, Parking Braks
3 1657105 1 DECAL, Stearing Calumn
4 174924 1 QECAL, Instrucllon
5 106718 1 DECAL, Simplicity
‘B 158428 2 PADYS, Foot Rest, LH & AH
7 1604454 2 FALD, Padal {Used an 1690243)
2] 162008 a2 FAL, Pedal {Usad an 1690242}
g 3163950 B MUT. Hex, Full, 3/8-16 [Ls&d o 1690128, 1680242)
10 018965 B LOCKWASHER, 3/8 {Used on 1690H28, 1690248)
11 1609426 2 HITCH ASEY., Mower {Lised on 1690128, 1680243)
12 923232 B BOLT, Carriage, 3/8-18 1 {Used on 160901 28, 1680247)
13 1608448 1 FRAME & AXLE ASSY,, Front
176428 1 FRAME & AXLE ASSY., Frant {Used on $90900)
1608352 1 FRAME & AXLE ASSY., Front (lsed on 891020}

14 HIDE45 1 MUT, Flango, 3/8-18 {Used an 1690240, 1690242}

15 917378 T WA SHER, Flain, 378

16 150934 1 WASHER. Special

17 G351 4 LOCKNUT, Hex, 3/8-16

18 176703 1 HOOK

149 116501 1 WHEEL, Steering (Used on 1690240, 1620242)
1538574 i HANDLE, Slecring

20 92121 a CAPSCREW, Hex Ho., 5716-18 x 1-1/2
= 823362 2 LOCKMNLUIT, Hex, 5/16-18

22 1605948 t STEERING, Shall

23 158012 i CUP, Steering Shaft

24 158026 1 BUSHING

25 ioa1ad 5 WASHER

28 818430 2 PIN, Cotler, 3716 x 1-1/74

a7 928728 Z SCREW, Hex, Whizlock, Flange, 3/8-15 x 1

28 927784 4 RING, E

el 121011 2 SPRIMNG, Torsion

i ld} b25362 2 PN, Roll, 5418 Dia. x 1-1/4

N 818314 2 PIN, Cotter, 3716 x 1-1/a

3z 1656417 1 SPINDLE ASSY., R.H.

33 101022 ] WASHER

34 186316 4 BEARING, Relief (For service)

35 1B0837S 2 WHEEL & TIRE ASS5Y.. Froml

36 183081 2 SPACER

ar 5214959 1 CAPSCAEW, Hex Hd., 3/8-16 x 1-1/2

38 158227 1 SPACER

3o 158226 1 LINK, Steering, R.M.

43 16H225 1 LINK, Steering, L.H.

41 1656410 1 SPINDLE ASSY., LH,

42 Q28477 2 SCREW, Hex, Washer Md.. Taptile, #10-24 » §/2

43 158215 1 CUP, Stearing

44 157241 1 RING, Snap

45 158222 L CUP, Sleering Bushmng

45 157077 1 BUSHING

47 158225 1 WASHER, Nylon

*Used orr MIg. No. 930500, 931020, 15507124, 1590128, 1690240,
"*Qly. 1 required to secuze steering whaal; Gly, 2 required %o secure ateering handie.



Sfmpflﬂflg Front Frame & Steering Group

MOTE: Lise standard hardwara
lerque spec, charl unlass
otherwise nolad.




Mig. No. 980983, 990988, 391008, 1690012

front Frame & Stesring Group

Bimplicity

Ref. Part 2/80
No. No. Oty, Description
1 176501 1 WHEEL, Steering
2 158225 1 WASHER
3 157077 i BLSHING
4 831977 1 CAPSCAEW, Hex Hd., 5M16-18 x 1-1/4
3 933362 1 LOCKNUT, Hex, B/16-18
G 1739613 i SHAFT ASEY., Steering
7 176444 1 BUSHIMNG
2| 1271210 1 WASHER
| H18453 1 EFIM, Colter, 1/3 x 1-1/4
10 927744 P RING, Retaining
11 520415 2 CAPSCREW, Hex Hd., 3r8-16 x -1/
12 Y5676 1 LIMK, Drag
13 1756448 2 EUSHING (Used on 990985}
14 154177 2 BLSHIMG
15 M FE42 2 YeASHER, Plain, 57116
16 916965 2 LOCHKWASHER, 343
17 916850 2 MWUT, Hes, Full, 3/8-15
18 158573 2 SPRING
19 16412 Z BOLT, Showider
20 176711 ] RCDO, Tie
| Mreq2 2 WASHER, Flain, 5/1G
&3 93545 3 NUT, Flange. 3/8-16 (Qty. 2 used on 1690012)
23 170654 1 SPIMDLE, R.H.
24 175651 1 SPINDLE, L.H.
25 3i61199 1 WASHER (Used on S908E3)
28 178480 1 WASHER
T 306850 1 MNUT, Flangs, f116-14
teie2E 17E500 1 BLRSHING
"rea 184177 1 BUISHING
a0 172008 1 WASHER [Used on 990853
] 178459 1 WASHER
32 928726 1 CAPSCHEW, Hax Hd,, 3/8-16 x 1-1/4 {Usad an 9909563;
"33 Gr34¥1 1 CAPSCREW, Hex HO., TA16-14 x 1-144
34 g22122 3 SCREW, Self Tapping, #i0 = 1/2
35 17GIBD 1 SUFPORT, Steering
a6 1763 1 PAMEL, Rear
ar S26022 3 MNUT, Retainer
3B 930504 3 SCREW, Hex, Whizlock, Flange, 1/4-20 = 4 4
39 176809 T FPAD, Foot, LH.
40 176810 1 FAD, Font, HH.
41 176440 d BUSHING
- 17EARZ i FAAME ASSY.. Front
) 1600421 1 FHAME ASSY. Frant
a4 122166 1 CLAMP
B |- 923700 1 BOLT. Carriage, 5/16-18 x 1/2
R 15 9290 1 MNUT, Flange, 5/16-18
a7 176441 z BLISHING, Pivat
4B 106787 1 CLIP, Hair Pin
349 165139 1 ROD
‘o0 2200} 1 PIN, Cotier, 3/32 x 548
"51 930645 i MLUIT, Flange, 3/8-14
“52 1650145 1 ARM, Lili
"53 101025 1 WaSHER
"54 172040 1 HANDLE
-] 1650143 1 KNOB
5B 9290Mm 1 MLIT, Flange, 5/16-19 [Used on $H963)
57 154026 T WASHER [LUsed on 8990963)
56 154177 1 SPACER (Used on 99904963
59 920563 1 BOLT. Carriage, 5/46-18 x 1 {Uszed gn 980963)
&0 15971407 1 WASHER {Used on 590963
B1 1TGASHE 1 HOOK (Used gn 990963)
B2 175617 1 GEAR, S1eering

“Uged an Mg, No, 990998, 991000 & 1690072,

“*Used on Mig. Mo 1590012,

“Uged gn Mg, No. 9390598 & 591000,

“*Used on Mig. Moo 990963, 590998 & 995000,
T*""*Used on MIig. No, B80953 & 16900712,



Group 287189

Eimplicily Transmission Group

NOTE: Lse standard hardware
torque spec. charl unless
othorwise neled.



Mfg. No. 1690240, 1690242

Transmission Group

Hek Part
Ho. Ne. Qly. Deserlption
1 1765410 1 LEVER ASSY.
2 9287 i SETSCREW, 5M16-18 x 1/2
3 BO21050 1 BALL, Knoh
4 1754368 1 RQD ASSY., Shilt
] 1H0540 1 SHAFT & GEAR ASSY,
7] 1588561 4 COLLAR. Thrust
T 158542 1 GEAR 4 BEARIMG ASSY.
B o181 4 PIM, Spring, 1/8 x 1
g 91Ba47 3 PIN, Cotler, 3/32 x 3/4
in 5919314 3 Py, Catter, 3416 x 1-1/4
11 158535 1 LIMEK, Shifl, Hi
12 152541 2 SHAFT, Intermeadizte
13 158878 2 SPRING
14 gig45z 2 PIN, Colter, 1/8x 1
15 1602155 & RIMNG, Hetaiming
16 927428 9 SCHEW, Hex, Washer Hd., Taptile, 1/4-20 x 5/8
17 158521 1 CASE ASSY. Gear
18 oZ2B7a4 1 FITTING, Groase
19 158624 1 GASKET, Gear Case
20 158562 2 COLLAR, Thrust
21 0151684 2 Pit, Spring, 174 x 3/
22 158564 1 LINK, Snlit, Reverse
23 158534 1 SHAFT. Bevaersa
24 921450 1 FiM, Spring, 5/32 x 1
25 158557 1 PINICGM, Reverse
26 158570 1 GBEAR & BEARING ASSY.
27 1585863 1 LIMK, Shift, Lo
28 106544 1 SHAFT & GEAR ASSY.
29 153079 1 WASHER
30 1531124 1 RING, Retaining
3 a28704 1 SETSCHEW. 5/16-18 x 3/8
az 158357 1 COLLAR, Sel
33 158352 1 AXLE ARSY., LH,
3 830651 4 LOGCKNUT, Hex, A/6-16
a5 118252 1 WASHER. Special
36 158530 1 GEAR, Drive
3r 158358 1 EUSHING
3B 158358 1 CLP, Thrust
39 1568363 2 BUSHING
40 158353 1 AXLE & BLISHIMNG ASSY.
41 121083 4 SPACER
42 158573 4 PINIOMN, Dfl,
43 121084 4 SPACER, Dilf,
44 158365 1 BUSHING
45 158364 1 PLATE, Dilf
46 921972 4 CAPSCREW, Hex H4., 3/8-16 x 2-1/2



s!m"‘":"" Transmission Group

NOTE: Use standard hardwara
forque spac. charl unless
otherwise nolad.



Mfg. No. 390800, 991020, 1690124, 1650128

Transmission Group

Himplicity

Qiy.

2480

Descriptlon

Aed, Farl
Mo, Mo
*1 178421
=d 1eQ9230
3 172433
H2ET
3 176419
B BO21056
7 176433
B 156004
=] 158560
10 1585438
1 158561
12 158542
13 ERE-1 BB
14 158535
15 18447
16 919514
17 158541
18 1602155
19 198574
20 Aaralg
21 a173ry
22 BiF51055
23 158578
24 Biad452
23 1585624
26 g2raze
27 138521
28 150562
x| 158557
30 16188
) | 158564
a2 T5A5534
33 T1EA124
34 153074
15 B21a50
o =) 158564
a7 1068544
33 156370
39 121083
a0 1585678
41 121084
a2 155365
43 158364
44 92172
45 155350
Ll 158358
a7 15EA56
45 158530
a3 230651
50 118252
51 155353
52 158337
53 158357
5 =leliFul=)
- 1608334
1 B2da5E
T L
“**5A 501295
54 9128048
EQ 1611074
&1 165G 40
52 122218
‘53 1E0932 7Y
"G4 176479
"B5 175481
"G5 176480
L 176675
) 176701
59 175587

P oad B by de PO R R b S B PO e e e

=

o ot b = = o omm b ] bt L e oad B P e b oy o b ol o P omdomd B e omk o mk ol omd s o B L B =

GUIDE, 5hift Aod

GUIDE. Shifl Aad

PLATE, Shilt Pallem

SETSCREW, 5/116-18 % 172

LEVER ASS5Y.

BALL

ROD AS5Y., Shift

BEARING, Bronze

BEARING, Branza

SHAFT ASSY., Brahka

COLLAR, Thrust

GEAR & BEARINIG ASSY,

PIM, R, 1/8 Dia. x 1

LINK, Snilf, Hi

PIM, Cotter, 3/32 x 3/4

PIN, Cotter, 215 x 1-1/4

SHAFT, Iatermadiata

RING, E

SPRING

SCHEW, Hex, Taptile, 1/4-200 x S5/&
WASHERA, Plain, 1/4

WASHER. Speclal

SPRING

PlN, cotter, 18 x 1

GASKET

SUREYW, Hax, Taplile, 1/4-20 % 3/8
(Qty. B used on 1690124 & 1690428}
GEAR CASE ASSY.

COLLAR, Thrust

PINIGH, Reverse

PIM, Roll, 175 x 3/4

LIME, Bhilt, Reverss

SHAFT, Aevirss

AIMG, Retaining

WHSHER

P, Raoll, 5032 Dra. x 1

LINE, Shift, Lo

GEAR & SHAFT ASSY.

GEAR & BEARING ASSY.
SPINGLE, Pinion

FINIDN

SPACER, Plrgn

BLUSHING

PLATE

CAPSCREW, Hex Hd_, 2/B-16 x 2-1/2
AKXLE ABEY., R.H., WyBuahing
CUP, Thrust

BUSHING

GEAR, Drive

LOCKMUT, Hex, 3/8-16

WASHER

SHAFT, Axle, LH.

BLISHIMNG

COLLAR, Sot

SETSCRHEW, S516-18 x 318
PLATE, Hilth

SOREW, Hex, Teplie, 561678 x 1/2
SUREW, Hax, Washer HA,, 1/4-20 = 1/2
MNIFPLE, Fipa

FITTIMNG, Greasa

FRAME ASSY, (Used on 020500)
FRAME ASSY. (Used on 859710020, 1680124, 1690128
KEY, Switch, Ignllicn

SWITCH

INTERLQCK, ignitinn

WIRE

WIRE

CLIF, Speed, Cahle

GLIP, Speed, Cably

GLIP, Speed, Ceble

*Used on Mig. No. 950000 & §%1020.
"*Used on Mig. Mo, 1690124 & 1590128,
“*“*tised on Mig. No. 1650128,

9



Transmission Group

10

NOTE: Use standard hardware
torque spes. chart unless

olherwise noled.



Mig. No. 1650012

Transmission Group

XBimplicify

2/80
Ral. Fart
MNa. No. Qty. Dercription
1 8024050 1 KMNOB, Ball
2 1650323 1 LEVER ASTY., Shilt
3 15603 1 ROD ASSY. Shift
4 823341 1 CAPSCREW, Hex Hd., 1/M4-20 x 374
5 923358 1 LOCKNUT, Hex, 1/4-20
) 11042 2 BUSHING, Half
T 158308 2 FIN ASSY_, Rol
8 B3GTE 2 PLUS, Blpa
L 153050 2 PLUG, Expangion
10 8213 3 NLUIT, Hex, Full, 7/18-14
11 106084 2 SEAL, Ol
12 106214 1 PULLEY, Drive
13 pROzTY 1 SETSCREW, 3/8-16 x 38
14 163012 2 SEAL, Ol
15 1637807 z2 BUSHING
18 S21966 a CAPSCREW, Hex Ha., 3/8-16 x 778
17 016955 3 LOCKWASHER, 3/8
13 177811 1 HOLUISING ASSY, Axle
i3 156055 1 SEAL, i
20 163004 1 CASE ASSY., Gear
al o553 1 PLUIG, Fips
22 175311 2 WASHER
23 BIDES1 4 LOCKNUT, Hex, 3/3-16
24 175328 1 GEAR ASSY., Drive
25 162035 2 EPRING
26 158579 4 PIMIOM, Difl.
) 121083 4 SPINDLE, Difl.
28 121084 4 SPACER, Difl.
29 158002 1 PLATE, O,
g 921972 4 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
an 175312 1 SHAFT ASSEY., Axle, A.H.
az 175314 1 SHAFT ASSY., Axle, L.H.
3 105185 2 BEARING, Roller
kLS 156103 1 GASKET
a5 1850433 1 COVER ASSY., Gear Casa
36 a1g113 2 PN, Roll, 378 % 1
a g219r7 10 CAPSCREW, Hex Hd., 5/18-18 x 1-1/4
a8 17356 0 LOSKWASHER, 516
39 1B5067 1 DEUM, Brake
40 230554 1 BETESCREW, 5M16-18 x 5118
41 183022 B BUSHING
42 1568089 2 WASRER
43 165010 1 SHAFT, Braka
44 1562592 1 PIM, Dowel
45 165011 $ CLUSTER ASSY., (Sear
46 165009 1 SHAFT & GEAR ASSY.
47 183050 1 FLUG, Expansion
48 156085 4 WASHER
4% BE10dE 5 RING, Retzining
50 056D 1 KEY, 532 » 5/8 Dha.
5 165013 1 GEAR & SHAFT ASSY.
52 163074 1 PLUG, Expanslon
53 170453 1 KEY
54 205123 1 KEY, 3416 x 3/4
45 1650233 1 SHAFT, Pulley
56 156087 1 PINION ASSY,, Hi-Lo
57 1635008 1 RING, O
58 156082 1 BEARIMG, Roller
5% 165005 1 SHAFT, Reverse, Pinion
B 1650825 1 FINION, Reverse
&1 1657858 a2 SPRING
&2 D30614 a SCREW, Hex, Washer Hd.. 5/156-18 » 5/16
a3 1713684 1 FORK, ShifL 1 &0
&4 171456 2 SPRING
a5 154262 2 BAEL
68 171472 1 SHAFT, 8hift, Hi-La
& 171365 1 SHAFT, Shift. Reverse-Lo
63 171363 ] FORK, Shift. Reverse

it



Simpﬁclly Transmission Group

MNOTE: Usze standard hardware
torque speg, chat unless
olherwise noted.



ffg. No. 890963, 3908388, 9971000

Transmission Group

Eimpliciry

2/80
Red, Part
Mo. M. Qby. Descriplion
i 172038 1 Kngoa
2 176615 1 ROD ASSY., Shifl
3 101042 2 BUSHENG, Ball, Hal!
4 D20676 2 PLLIS, Pipe
5 918113 2 P, Roll, 3/8 Dia. x 1
[ 97804 1 PIN, Roll, 5716 Dia. x 3
7 156103 1 GASKET
[z} 1652526 1 COVER ASSY. Gear Case
o 1650506 1 CCOWVER, Gear Case
10 1857307 2 BUSHIMNG
11 163074 1 PLUG, Expansian
12 163022 2 BUSHING
13 163012 2 SEAL, Oul
14 917356 10 LOICHKWASHER, 5416
15 21977 10 CAPSCREW, Hex Hd,, 5716-18 = 1-144
14 171364 1 FORK, Shift, Hi-Lo
17 905358 1 BALL
18 171458 1 SPRING
19 930614 1 CAPSCAEW, Hex Hd., 5r16-18 x 3186
20 170453 1 KEY
21 175270 1 SHAFT, Pullay
ax 1560RG 7 WASHER
23 156084 2 SEAL, il
a4 156202 1 FIM, Dowal
25 155005 1 SHAFT & GEAR ASSY.
26 175311 2 WASHER
27 o21572 4 CAPSCREW, Hax HA., 2/8-16 x 2-1/2
8 156002 1 PLATE. DiM,
29 121083 4 IPINDLE
a0 121084 4 SEFACER
a1 158579 4 PINICHY
32 B3063 4 LOCKNUT, Hax, 3/B-16
33 1560499 1 SEAL, il
KE| 161130 1 CAFPSCREW, Special
T35 175345 1 HOUSING ASSY., Asle
a5 1657807 2 BLISHING
Trar 177811 1 HOUSING ASSY., Axle
3a8 1657807 z BUSHING
39 S19357 2 CAPSCREW, Hex Hd., 3/8-16 x T/8
0 H15965 2 LOCKWASHER, 3/8
41 175314 1 AXLE ASSY., LH.
42 182085 2 SPRING
43 175328 1 GEAR ASSY., Drive
44 1753112 1 AXLE ASSY., R.H.
45 153050 1 FLUG, Expansion
45 156085 2 WASHER
47 8051048 3 RING, Retaining
48 156087 1 PIMION ASSY., Mi-Lo
44 156072 1 BEARING
50 165004 1 SHAFT, Shift, Reverse, Lo
51 8918145 1 LOCKWASHER, 7/1B
52 918213 1 MLUT, Hax, Full, F/16-14
B3 o01653 1 PLLIG, Pipe
54 175320 1 GEAR CASE AS3Y.
85 175330 1 CASE, Gear
56 163022 1 BUSHING
37 10224 1 KEY, Waodrufl, 5/32 x 5/8
58 165010 1 EHAFT, Brake
54 185011 1 CLUSTER ASSY ., Gaar

*Usod on Mig, Mo, 990963,
""Leed on Mig. No. 890888 & 991000,

13



Sfmpﬁnﬂq Befts & Pulleys Group

MOTE: ae standard hardware
lorque spec. chart unless
athetwisa noted.




Mig. No. 880900, 891020, 1690124, 1600128, 1650240, 1690242

Belts & Puflays Group

Bimplicify

2/80
Ref. Fart
Ma. M. Oty. Crescription
1 162058 1 PAD, Pedal
2 1586804 1 FPEDAL ASSY., Foot
3 1608657 1 SPACER
4 30651 3 LOCKNUT, Hex, 3/8-16
) 158475 1 ROD, Clytah
- 1608851 1 RO, Cluteh
T 13010 2 SFRING
2] #1102z 4 COLLAR, Sel
g 916955 1 WASHER, Plain, 315
10 8925804 2 SETSCHEW, 144-20 x 3/8
T 30530 2 SETSCHEW, 1/4-20 x 55
12 159159 1 SPRING
13 113405 1 SPRIMNG
14 172179 1 SFACER
13 157041 1 SPRING
15 3233362 2 LOCKNUT, Hex, 5/16-18
17 156303 1 GUIDE ASSY., Aod
18 824433 1 LOCKMNUT, Elastic, 5716-18
19 522691 3 SETSCREW, 5/16-18 x 5716
20 8221042 i KEY
21 172668 1 KEY (Used on 1690128}
"2z 158573 1 BELT, v
“raa 1608954 1 BELT, ¥
24 8233325 1 CAPSCREW, Hex Hd., 5/16-18 x 7/8
25 D17356 1 LOCKWASHER, 56
26 917542 B WASHER, Flaln, 5/15
27 15837E 4 WASHER, Special
28 158377 1 PLILLEY
29 154534 2 PLULLEY, tdler
30 176887 1 BRAKE ASSY., P.Y.0,
3 913448 3 PIM, Cotler, 3/32 x 1
32 158537 1 ARM ASSY, |dlar
332 91e43n 1 WASHER, Plain, 718
34 D23356 1 LOCKMNUT, Hex, 1/4-20
a5 158536 1 LEVER, Hraks & Cluich
36 9218460 1 CAPSCREW, Hax Hd,, 1/4-20 x 1
T 1608395 1 SPRING
) 154369 1 SPAMNG (Used on 1600124 & 1690240)
a9 16909257 1 SPRIMNG (Used on 1600128 & 16924 2)
40 15838 1 RIMNG, Relaining
41 1608004 1 PULLEY
42 918950 1 MLUIT, Hex, Full, 3/8-16

*Usad on Mig. No. 990900, 891020, 1590124, 1650240,
*Used on Mig. Ne. 890900 & 1680724,

***Llaad on Mig. Mo. 557020, 1890128 & 164902432,

“**Used on Mig. No, 1690124, $530128, 1590240 & 1830242,

NOTE: Partz Ref. Mo, 43-83 gre conlineed on the lollowing page.

15



Nimplicily Beits & Pulleys Group

MOTE: Usa standard hardwara
lorque spec. chart unless
otherwise noted.




Mig. No. 980800, 991020, 1693124, 1690128, 1650240, 1690242

Belis & Pulleys Group

Bimplictiy

2/80

Rel. Part

Ka. No. Qly. Descriptian

43 B16865 1 LOCKWASHER, 3/8

44 1611127 1 HOLUSING ASSY.

45 108054 2 BEARING, MNoadle

48 915019 1 FITTING, Groase

47 158396 1 RING, Retaining

48 23234y 2 80LT, Camiage, 3/8-16 x 1

49 153604 1 ROD, Clulch

50 1683103 1 SPAING

K 917445 1 MUT, Hex, Mach, #10-52

‘B2 BooDES 1 LOCKWASHER, £#10

53 aTBaG2 4 PIM, Cotler, /8 x 17 (Qty. 3 used on 1680125)

"5 176414 1 SPRING, Clip

55 930494 1 SCREW, Mach., #16-32 x 3/4

a6 17627 1 HAMDLE ASSY, Control

a7 158437 1 KNOEB

58 175280 1 SPRING

54 158405 1 GUIDE ASSY., Fod

60 158467 1 LEVER ASSY., |dier

61 113018 1 WASHER

=] 158630 ] SHAFT ASSY., Pulley
"E3 121392 1 BELT, V
B 1608960 1 BELT. ¥
g5 158458 1 PLULLEY, Tranamission Drlve
BB 176554 1 FULLEY, Engine
"R 16ER3A51 1 FLULLEY, Engine

&8 158552 1 BAND ASSY., Brake

59 916622 i MUT, Hex, Full, 1/4-20

T 916854 1 LOCKWASHER, 144

* 158555 1 LEVER, Braka

TTEUT2 1649281 1 LEVER, Brakn

73 178424 1 GLIDE ASSY., Brake

74 153121 1 SPRING

73 Q30669 1 KEY, /32 x 5/8

75 165067 1 DRUM, Brake

77 176431 1 ROD, Brake

T8 1600342 1 ROD, Brake {Used on 1690128)

TS q92195% 1 CAPSCREW, Hex Hd., 1/4-20 x 5/8

a0 176425 1 LEVER

81 1608951 1 ROD, Clulch (Used on 1690242)

a2 1609442 1 ROD, Brake {Usad on 1590242)

B3 923358 1 LOCHEMUT, Hex, 1/4-20

‘Used on Mig. No. 850800 & 591020,
“*Leed on Mig. Mo, 990900, 1650129 & 1690240,
**Used on Mig, Mo, 997020, 1680128 & 16590242,
""**Used on Mly. Wo. 1690124, 1890128, 1650240 & 1690242,

See Engine firoup for pullays used with 1640240 & 1650243,

NOTE: Parls Ral. No. 1-42 are found an precading pags.



Simﬂfﬂlm Beits & Puiieys Group

NOTE: Use standard hardware
inrque speg. chart unless
otherwise nolad.

18



Mig. Mo, 1680012

Belts & Pullevs Group

SImpfinifg[

2/80

Ref, Fart
Ma. Mo, Ory. Bescripllon
i 918447 ] PIM, Cotter, 3/32 & 34
2 030645 4 LOCENUT, Flange, 3/8-16
3 217378 1 WASHER, Plain, 3/8
4 16511256 1 PEDAL ASSY., Foot
5 176663 1 ROD. Brake
8 122186 i CLAMP
T 9IITA0 1 BOLT, Rd. Md., 518-18 x 1/2
8 i7ERGS 1 ROD, Farking Brake
g 430651 z LOCKMUT, Hex, 3/8-16
10 1650434 e WASHER, Spacial
1 1 7BEES 1 HLIB
12 176BEG 1 LEVER
13 153033 1 SPRING
14 1650219 1 ARR ASSY,, \dler
15 153072 1 WASHER
16 1B 1 FIN, Cofter, ¥/8 2 T
17 317642 T WASHER, Plain, 5716
18 1651545 1 GUIDE, Belt
12 9160GS 2 LOCKWASHER, 3/8
20 916950 z MLUIT, Hex, Full, 3/6-16
21 1651074 1 CAPSCREW, Hex
e 921966 2 CAPSCREW, Hex Hd., 3/8-16 x 7/8
23 921973 1 CAPSCREW, Hex Hd., 3/8-16 x 2-3/4
24 153081 2 SPACER
25 1650559 1 ARM, Fivot
25 1630561 1 PIVOT ASSY,, Arm
23 1657368 1 STUD
e 218199 1 LOCKRWASHER, 7716
29 918213 1 NUT, Hex, Full, 7/16-14
an 9286948 1 LOCKMLUIT, Jam, 5/16-18
K1 1561503 1 SPACER
az 1641084 1 GUIDE ASSY.. Rod
23 920415 1 CAPSCREW, Hex Hd., 3/8-16 x 1-1/9
24 1651201 1 BELT. ¥
a5 92a691 1 SETSCREW, 5/16-18 x 5716
35 1650220 1 PULLEY, Enging
7 15913 1 KEY
k| 162045 1 SPRING
23 923362 1 LOCKNUT, Hex, 5/15-18
4] 176618 1 BAMD ASSY., Brake
41 o17are 1 MUT, Hox, Full, 5/18-18
4z a1o1047 1 SPRING
43 153010 1 SPRING
44 924433 1 LOCKNUT, Elastic, 5/15-13
45 Gt 1 LOCKMNUT, Flange, 5/16-18
48 17G66T 1 ROD, Civlgh
47 8917377 2 WASHER, Flat, 1,4
48 Q30542 1 SETSCREW, 1/4-20 x I/4
49 157041 1 SPRING
50 §1391022 1 COLLAR, Sel
&1 156302 1 SPRING
52 101086 1 PLULLEY, fdler
23 17igdr 1 PLILLEY, Idler

19



Bimplicity Belts & Pulieys Group

NOTE: Dze standard hardware
lorque spec. chart unless
olherwise noted.

L____)E_Fﬂ_%



Mfig. Mo. 950983, 990988, 991000

Belts & Fulleys Group

Eimpliciiy

2/80

Ral. Pad
Ng. Ho. Qiy. Descriplon
1 18447 3 PIM, Cottar, 3232 x 34
2 176663 1 PEDAL ASSY., Fout
3 I 3 WASHER, Plain, 258
4 930645 3 LOCKMLUT, Fiange, 3/8-18
5 175669 1 ROD, Brake
B 175865 1 HUB
’ 7 17BBEE 1 LEVER
g 153003 1 SPRING
g 175945 1 LEVER ASSY., Contredl
10 e 1 SCREW, Thd. Forming, 1/4-20 x 7/8
" 171185 1 KNOB
12 Q24855 2 SCREW, Swage Form, 5718-18 x 142
13 17604 1 QUADRANT
14 930842 L MUT, Flange, 1/4-20
15 176551 2 SUPPORT, Fival
16 ar3ry d WASHEH, Plain, 174
7 H1B452 1 PIM, Coller, 178 & 1
18 176899 1 LiWK
19 175947 1 ROD, Clutch
20 - H1B865 4 LOCKWASHEHR, a8
21 916350 q MUT, Hex, Full, 3815
o 176860 1 BRACKET, Pivat
23 174551 2 PULLEY, Idler X
d 921969 k| CAPSCHEW, Hex Hd,, 3/8-16 x 1-1/2
23 176303 1 SPRING
28 177365 3 SPRING {Qy. 2 used on 990983)
2 105201 1 COlLLAR, Sal
o5 92B&04 1 SETSCREW, 1/4-20 x 38
25 17ETRE 1 GUIDE ASSY., Rad
30 174402 2 GUIDE, Belt
i) 157424 4 WASHER, Spaclak
az 18506T 1 DAL, Brake
33 o288 E SETSCREW, 571818 x 5/16
a4 178838 1 BAMD ASSY,, Brake
35 156136 1 LINING, Brake
36 928021 a RIVET, #7 x 1/4
a7 176464 1 RQD, Parking Brake
3a 024433 1 LOCKMUT, Elastic, 5/16-18
3 133010 1 SPRING
L] BigiHr 1 SPRING
41 nrIr2 5 MNUT, Hax, Full, 5516-18
42 B17E42 L] WASHER, Flain
43 17502 2 PULLEY ASSY., Outer
44 175734 d BEARING
45 108051 2 RING, Relgining
48 187338 1 KEY
a7 BI5104B 1 AING, Relzining
48 175271 1 WhALSHER
43 121214 3 WASHER
S50 175739 1 CLUTEH, Canlar Dige
1 17h36S 1 PLLLEY, Englne
52 159159 1 KEY
! 108285 1 COLLAR, Set
54 J23382 1 LOCKNUT, Hex, 5718-18
L 162085 1 SPRING
55 17B7ET 4 GUIDE, Rod
&7 1M025 1 WaSHER
L] 1FET30 1 ROD ASSY., Clutch
59 161156 1 CBOLT, Shouldar
=1] 1802155 1 RING, Retaining
51 1FB4H3 1 BRACKET, Idler
12 1THG40 1 PULLEY, Idlar
=X 913439 1 LOCKNLIT, Elaslic, 3/8-16
64 B20G51 1 LOCKNUT, Hex, 37216
G5 G362 1 GCAPSCREW, Hex Hd,, 3/8-16 x 4
1] 177452 1 BELT, v
87 175361 1 BELTS, Malched
-] 927340 d CAPSCREW, Hex Ha,, 1/4-20 x 3¢4
69 B17642 3 WASHER, Plala, 5/16

*Uzed On Mig. No. 990953,



Group 981220
Bimplicily Engine & Seat Group

'\'\"{:“_" -~
x
,
Y
LY
Y.

o
s
it

X
i,
‘*\HI:E\&\L

PP MOTE: Use standard hardwang
o ", ,’ torque spec. chart unless
olherwisa notad.

22



Mig. No. 1690242

Engine & Seat Group

Bimplicity

2160
Rel. Fan
Mo, Mo. Qly. Qeseription
1 1651879 1 SEAT ASSY.
) 2918381 14 WASHER, Plain, 5716
3 921221 2 CASPCREW, Hex Hd., 5/16-18 = 1-1/2
4 917372 10 MUT, Hax, Full, 5/16-1B
5 917356 14 LOCKWASHER, 5/16
G 16GG459 2 SUPPOAT, Seat
7 821323 4 CAPSCHEW, Hex Hd.. 5/16-18 x 1
& 157094 2 CONMNECTOR, Cushion
9 1608535 2 MOUNT, Rubber
10 225732 2 SCREW, Hex, Washar Hd., $10-24 x 1
11 1608962 1 THROTTLE & CHOKE ASSY.
12 924R56 T SCREW, Tapplng, 5/16-18 x 1/2
13 #26271 1 CLIP
14 933362 4 LOCKMNUT, Hex, 5716-18
15 156151 1 SCREW, Hex, Special
16 923127 3 CAFSCREW, Hex Hd., 8116-18 x 1-3/4
17 925004 2 SCREW, Tapping, 1/4-20 x 1/2
12 1608935 1 PLATE, Hitch, Raar
14 1608451 1 PULLEY, Driva, Transmiasion
20 TEQFa4Y 1 PLILLEY, Engine
21 S2Beo 1 SETSCREW, 5/15-18 x 5/16
22 05100 1 KEY, 174 x 1/ x 2-1/4
23 917642 4 WASHER, Flain, 5716
24 901752 1 CAP, Fipa, 3/8
25 901496 1 MIFFLE, Pipa
26 1609140 1 DECAL, Caution
27 919316 1 CAPESCREW, Hex Ha.. 1/4-20 x 1-374
28 929000 2 SUREW, Taptita, Hex, 1/4-20 x 3/8
2q 15048983 1 SHIELD, Heat
a0 160858 1 SLIPPORAT, Heat Shield
31 1602994 1 SEPACER
32 168418 1 5TUD
33 1609443 1 STOP, Belt
34 209589 1 LOCKWASHER, Inl, 1/2
25 221370 1 CAPSCREW, Hex Hd., 1/2-20 = 1
3B 1609444 1 BRACKET, Pulley Guard
37 1609232 1 DEGAL, Safely
33 1603445 1 GUARLD, Pulley
38 1657107 1 DECAL, Cowar
40 1657109 1 DECAL, 3005

23



Group 881201

Simplu:ﬂy Enging & Seat Group

NOTE; Use standard hardware
lorque spec. chart unfess
otherwise noted,




Mig. No. 1690240

Engins & Seat Group

Bimplicity

25

2180
Ret, Part
Ma, Ho. aty. Descriplion
1 1651789 1 SEAT ASSY.
2 419381 4 WASHER, Plain, 3/16
3 167084 4 CONMECTOR, Cushicn
4 917356 12 LOCKWASHER, 5716
5 a173ITE 12 MUT, Hex, Full, 5/16-18
6 1657293 1 DECAL, Safely
7 828603 3 SCREW, Wing, 5/116-18 » 3/4
B 138515 1 HOOD ASSY,
. g 1657105 1 DEGAL, Hood, LH.
10 1851765 1 DECAL, Stripe
11 157582 2 BUTTOM, Bumper
12 1213949 3 GASKET, Fall
13 174746 1 SUPPORT, Front Hood
14 BaEFM 3 NUT, Retainer, 4/16-18
15 928732 2 SCREW, Hex, Washer Hd,, #10-24 x1
16 160R3G2 1 THROTTLE & CHOKE ASSY.
7 924R56 b SCREW, Taptite, Hex, 5/16-18 x 1/2
18 92E271 1 CLIF
18 g21221 5] CAPSCREW, Hex Hd., 5618 x 1-1/2
20 155443 1 SUPFORT. Rear Hood
21 158610 1 MIPPLE, Pipe
22 SHFE T CAP, Fipo
3 B221042 1 KEY
24 176584 1 PLILLEY
25 G286 1 SETSCREW, SF16-18 x 5716
2B 158418 1 STUD
27 923382 2 LOCKMLUT, Hex, 5/18-18
28 918431 1 WASHER, Plgin, 1/2
20 158827 1 STOP, Belt
a0 1608444 1 BERACKET, Fulloy Guard
» 90958 1 LOCHKWASHER. int., 1/2
32 921370 1 CAPSCREW, Hex Hd., 1/2-280 x 1
33 1609345 1 GUARD, Puiley
34 1B5T108 2 DECAL, 3005
35 1608938 1 PLATE, Hilch, Rear
a6 925003 3 BCREW, Tapping, 174-20 % /2
37 1657104 1 DECAL, Hood, R.H,
3B 174529 1 HAMDLE, Rear, A.H.
30 158584 1 BAACKET, Support Handle
40 158583 1 HAMDME, Rear, L.H.



Sfmpﬁl:f’y Engine, Seal & Rear Wheels Group

— 7‘\‘“{""“ 5

MOTE: Use standard hardware
lorque spac. chart unlass
othenwize noled.

26



Mfg. No. 8391020, 1680128

Engine, Seat & Rear Wheels Group

Bimplicity

2/80
Rsl. Part
Mo. Neo. Qty. Dezcriptlian
1 158177 1 TAPE, 2 ft.
2 1610425 1 PAD, Soal
'3 219351 2 WASHER, Plain, 5/18
4 1610362 1 PAMNEL, Seat
b 157004 4 CONMNECTCR, Cushion
& 17356 10 LOCKWASHER, 5716 (Oy. 6 used on 391020)
Fi 917372 10 MUT, Hex, Full, 5/16-18 (Oty. 6 used $n 3910200
a 1608862 1 CONTROL ASEY., Throltle
g 28732 2 SCREW, Taptile, #10-24 x 1
L 14] 926271 i CLIP
11 H24E55 3 SCAEW, Taptite, 5/16-18 x 12
1z 1608018 1 WHEEL & TIRE ASSY., Rear, AH,
13 158436 1 BUTTOHN, Plug
14 918451 2 PIN, Cotler, 178 = 34
15 118053 2 P
16 G2t 3 CAPSCREW, Hex Hd., 5/16-18 x 1-3/4
17 156151 1 CAPSCREW, Special
18 16408919 1 WHEEL & TIHE ASSY., Rear, LH.
19 158433 1 BUTTON, Flug
20 9176542 4 WASHER, Plain, 5716
21 H3336E 5 LOCKMUT, Hox, 5/16-18
22 801752 1 CAP, Pipe
23 901456 1 MIPFLE, Pipa
24 927428 2 SCREW. Taplite, Hex, 1/4-20 x 3/8
25 918316 1 CAPSCREW, Hex Ha., 1/4-20 x 1-3/4
26 1608363 1 SHIELD, Heal
27 1608080 1 SUPFORT, Hoat Shield
28 16508994 1 SPACER
20 158418 1 STUD
30 1603443 i STOP, Bolt
kil 204589 i LOCKWASHER, Inl, 1/2
32 824085 1 CAPSTREW, Hex, 1/2.20 x 354
‘33 176611 1 BRACKET, Pulley Guard
Tm3d 1609444 1 BRACKET, Pulley Suard
a5 2872y 2 SCREW, Taptite, Hax, 5/16-18 x 38
a6 1609445 1 GUARD, Putey

*Used an MIg. No. 931020 only.

"*Used on My, No. 1650128 anly.

21



SJHIFII’I'-'J";!' Engine, Seat & Rear Wheel Group

NOTE: Use slandard hardware
lorqua spac. chart ynlass
otherwise noted.

28



Mig. No. 890800, 1690124

r [ J
Engine, Seat & Rear Whee! Group Bimplicity
2/80
Rad. Part
Mo, Ne. Qty. Deascription
1 1591FF 1 TAPE, 2 1.
- 163094 1 PAD, Seal
=3 1610429 1 PAD, Seal
4 1050668 1 FAMEL, Saal
= 16103682 1 FAMNEL, Seat
"G 159085 4 CONMNECTOR, Cushion
) 1570584 4 CONMECTOR, Cushion
g 917336 16 LOCKWASHER, 516
| 917372 16 HWUT, Hex, Full, 5/15-18
10 928593 3 SCREW, Thumb
1 158515 1 HOOD ASSY.
12 1575R2 2 BUTTON, Burmper
13 158449 1 SUFPORT, Bear Hood
14 121389 3 GASKET. Falt
15 174746 1 SUPPORT, Front Hood
16 Q28701 3 MUT, Tinnermar, 5/15-18
i7 ga8732 2 SCREW, Taptite, #10-24 x 1
18 16080962 1 THROTTLE & CHOKE ASSY,
19 1508353 1 WHEEL & TIRE AS5Y.. Rear, R.H.
20 158436 1 BUTTGM, Plug
21 118033 Z PIN
22 519451 Z PIM, Colter, 1/8 x 354
23 924R56 ¥ SCREW, Taptite, 5/16-18 x 1/2
24 b2E2T 1 CLIF, Gable
23 1 ENGINE
26 221221 7 CAPSCREW, Hex HA., 5/16-18 x 1-1/2
az 9233/2 ] LOCKMLUT, Hex, 5/16-18
28 158610 1 MIFFLE, Pipe
29 BOT7E1 1 CAF, Pipe
20 1606381 1 WHEEL & TIRE ASSY., Rear, L.H.
I 158433 1 BUTTON, Plug
32 158418 1 STUD
33 158527 1 STOF, Beh
34 17ERETT 1 BRACHKET, Pulley Guard
i 1608444 i BRACKET, Pulley Guard
36 918431 1 WASHER, Plated, 1/2
37 S)O580 1 LOCKWASHER, Int, 172
ag Q21IT0 i CAPSCREW, Hex Hd., 1/2-20 x 1
| 1609445 r GUARD, Pulley
40 1GRBIEE 1 FPLATE, Rear Hitch
41 225003 3 SCREW, Taptite, 1/4-20 x 1,2
42 174629 1 HAMDLE, Raoar, A.H,
43 158584 1 BRACKET, Supporl, Handle
44 158583 1 HAMDLE, Rear, L.H.
a1 919381 2 WASHER, Plain, Plated, 5/16

*Used on MIg. WNa, 990000,
**Usad on Mlg. Mo, 1690124,

29



simpﬁnily Engine & Seat Group

WOTE: Use standard hardware
tarque spec. chart unless
pthuerwise noted.

3t



Mig. No. 990943, 980898, 9531000, 1690012

Engine & Seat Group

Eimplicity

2/80
Ref. Parl
=N HNa. Crhy. Description
1 176455 1 SEAT ASSY.
2 030645 1 MUT, Flange, 3E-16 {Qty. 2 used on 9590963, 990995 5 09 10009
3 17HA91 t PLATE AS3Y., Seat
4 157004 4 CONNECTOR
5 917356 B LOCKWASHER, A/16
G 97372 53 MUT, Hex, Full, 5/16-18
? 153088 2 WASHER
B 158396 1 AtNG, Bataining
g 176848 1 SCREW, Special, 3/8-16 x 10
10 176836 1 PLATE. Engine
11 1084149 2 BUSHING
"2 175352 ] FRAME ASSY. Rear
B K 178007 1 FRAME ASSY., Rear
14 1650222 1 FRAME ASSY. . Rear
15 919321 2 CAPSCREW, Hex Hd., 2/18-14 « 3/4
16 1198 3 LOCKWASHER, 7/16
17 O08127 1 CAPSCREW, MHax Hd., 3/8-16 x 374
"B 916065 1 LOCKWASBHER, 378
14 924730 2 CAFPSCREW, Hex Hd., 3/8-16 x 142
20 81458 2 CAPSCREW, Hex Hd., 1/4-20 x /&
el 928635 4 CAPSCREW, Hex Hd., 3/8-16 x 1-124
b 166151 Z WASHER, Nylon
23 930642 2 MNUT, Flange, 1/4-20
24 1765404 1 CCWER, Rear
- 18212 1 MUT, Hex, Full, 7/16-14
“'26 916550 1 NUT, Hex, Full, 3/B-16
reeen? 430584 1 CAPSTREW, Hex Hd., 7/16-14 x 2-3/d
“ee Oga57 1 CAPSCREW, Hex Hd,, 3/8-16 x 2-37/4
20 i EMNGINE

"WUsed on Mig. No. 990963,

**tleed on Mig. Mo, DI0S0E & 991000,

***Used on Mig. No. 1680012,

"**"Used on MIg. Ho. 950963, 380398 & 991000,

X}



Group 981202

SIMFIEE”_I’ Rear Wheels & Electric Group

MOTE: Use slandard hardware
torque spec, chamn unless
otharwise noted.

32



Mig. No. 1690240, 1690242

[ ’.’ I
Rear Wheels & Efectric Group | Kimplicify
2/60
Rel. Part
Mo. No. Qry. Dascripilon
1 172888 1 DECAL, Shift Fattern
2 172823 1 FLATE, Shift Patiern
3 MTITV 4 WASHER, Plain, 1/4
4 927420 4 SCREW, Hex, Washar Hd., Taptile, 1/4-20 5/8
3 132203 1 KEY & AING ASSY.
G 122234 1 MUT, Hax
¥ S18906 1 LOCKWASHER, 5/8
8 177163 1 SWITCH
] 177164 1 ADAPTOR
10 812808 3 FITTING, Greaze, 1/4-20
11 156064 2 BUSHMNG
12 156564 z BEARIMNG, Bronze
13 1656740 1 EMGINE BASE ASSY. W/BuUshings
14 158337 2 BUSHINGS
"'15 1602318 1 WHEEL & TIRE ASSY,, R.H.
"6 1608916 1 WHEEL ASSY., Rear, R.H,
i 159158 2 TIRE
B 1603531 2 TUBE, 16 x 812 x 8
19 156305 2 VALVE STEM & CAP
20 1584365 1 FLUG, Button
21 1608383 1 WHEEL & TIRE ASS5Y., A.H.
"2z 1608384 1 WHEEL ASSY., Rear, R.H,
‘23 153037 2 TIRE
‘24 153038 2 TUBE
‘25 TFIE70 2 VALVE STEM & CAP
26 2TB4SZ 2 PIN, Cotter, 1/8 x 1
27 1180583 2 PIN
‘28 160831 1 WHEEL & TIRE ASSY., PRear, L.H.
29 1608382 1 WHEEL ASSY., Rear, LH.
20 158433 1 PLUG, Button
31 1608519 1 WHEEL & TIRE ASSY., Rear, LH.
32 1608917 1 WHEEL ASSY., Rear, L_H,
33 1T66E7 1 CLIP, Cabla
34 176701 2 CLIP, Cable
Kt 176675 1 CLIP, Cable
36 1608276 1 WIRE, fgnltion Interiock
a7 1609279 2 EWITCH. Safaty
38 417385 1 MNUT, Hex, Full, #5-32
38 17469 1 LOCKWASHER, vB
40 1609277 1 LEALD, Switeh Interlock
af 176450 1 WIRE
42 827428 1 SCREW, Hex, Washer Hd., Taptite, 1/44-20 = 3/8
43 16092880 1 GUIDE, Shifl Rod

*Used an Mig. No. 1880250,
“*Used on Mig. No. 1620242,

33



s.Fmprl-'ﬂy Efectrical Group

NOTE: Wse standard hardware
torgue spec. chark unlass
othorwise naoted.

34



Mig. No. 1680124, 1680128

Electrical Group

Limplicity

2/80
Rel. Part
Mo, Mo Qly. Descriplion
1 1771682 1 SWITCH, Ignition
2 177IE4 1 ADAPTOR
3 122203 1 KEY & RING ASSY.
4 S1BO0E 1 LOCKWASHER, 5/8
L 122334 1 MNUT, Hex
B 927428 1 SCREW, Hex, Self Tapping, 1/4-20 x 348
T 1608276 1 INTERLOCK, Ignition
8 176687 1 CLiP
9 176701 2 CLIP
10 F7E480 1 WIRE
11 17EETS 1 CLIP
12 16082%7 1 LEADRG
13 1608279 2 SWITCH. Satety

35



S’m"ﬁﬂ’?‘l Efectrical Group

\\J AS VIEWED FROM BOTTOM
OF TRACTOR

16 GA BLE, W/
RED HASH MARKS

16 GA. BELACK
16 GA_ W/ GREEN

HASH MARKS
STARTER —_
ENGINE D
ADAPTER ™ B \ 7
...--III \h- .
: 8
MAGNETO
ON ENGINE ]
] 10
NEUTRAL START c
SWITCH Al
X
S

"

MOTE: Use standard hardware Az 12
torgque spec. charl urless
olherwiza noted.

36



Mig. No. 1680012

Efectrical Group

Bimplicity

2/80

Rel, ParlL
Mo, Mo, oy, Bescriplion
1 177522 b SWITCH, Safety
2 030647 b PALNUT, 9/16-18
3 1651222 2 CONMECTOR, Body
4 76912 2 CLiP, Wira
5 176833 2 GROMMET
G 177342 1 CABLE ASSY. (Solencid to Starar)
7 122216 1 SOLEMNDND
8 923000 3 SCREW, Hax, Washer Hd.. Taplite, 1/4-20 x /8
=] 177581 1 CABLE ASSY. {Ballery to Solenoid}
10 176623 1 SUPPORT ASSY., Batlaery
1 17rann 1 EATTERY & CLIP ASSY.
12 172744 1 STRAF, Hubbar
13 1764975 1 CABLE AEEY. (Baltary n2g, to ground)
14 154247 1 CLAMP
1% 1851124 1 GROMMET
16 1650783 1 GROMMET
17 930612 2 SCREW. Pan Hd., Phillips, Taptite, #8-32 x 3¢
18 178171 1 RESISTOR
19 17e172 1 WIRE ASSY.
2a 1650862 1 HARKESS, Wiring
21 122203 1 KEY & RING ASSY,
22 122234 1 MUT, Special
b | 018908 1 LOCKWASHER, Inl. 5/8
24 178280 1 SWITCH, Ignition

31



impliciy Etectrical Group

MNOITE: Use stangard hardware
torgue spes. chart unless.
olherwise noted.

Manual Start Group

NOTE: Lse slandarg hardware
lerque spec. chart unless
otherwize noted.



Mig. No. 991000

Electrical Group

SFmpﬁcﬂg

2/80
Ref. Part
Mo, Ne Qty. Dozeriptlon
1 122216 1 SOLENQID
2 17 78B4 1 WIRE ASSY. (PTO switch to solenpid)
3 178444 1 WIRE
4 177985 1 WIRE ASSY, [Switch to ignition swilgh)
] 177882 1 CABLE ASSY., Solengid (To starter)
7] 176623 1 SUPPORT ASSY. {Battery)
¥ 176212 2 CLIP, Wire
g 177390 1 BATFTERY & CLIP ASSY,
9 320299 k1 MUT, Spasag
10 DEAGAR 3 SCREW, Salf Tapping, 410 x 1/3
11 1768TS 1 CABLE ASSY. [Baltery neg. to ground)
12 177381 1 CABLE ASEY, [Battery 1o solenoid)
13 o327 1 CLIP, Cable
14 17E171 1 RESISTOR
15 172410 1 FUSE, 7-1/2 Amp
16 17B172 1 WIRE AS5Y.
7 17E17] 1 WIRE ASSY.
18 177083 1 WIRE ASSY., Ignitien (Swilch o Solancidg)
Mig. No. 990038
Manuaf Start Group
2/80
Rel. ParL
Nao. Ma. Gly. Dezcription
1 17715622 2 SWITCH, Safety
2 q30647 3 FALNUT
3 176912 2 CLIP, Wira
4 172178 2 GROMMET
3 178447 1 INTERLOCHK, ignition
G S20000 [ SCREW, Hex, Washer Hd,, Taptite, 1/4-20 x 3/8
7 1TTEE 1 SWITCH
8 177164 1 ADAPTOR
| 176833 z GROMMET
10 178448 ] SUPFORT, Switch
11 154247 1 CLAMP
12 176834 1 WIRE
13 178444 1 WIRE
14 122203 1 KEY & RING ASSY.

39



SI.'IIIP”I.‘-'I.,!’ Electrical Group

NOTE: Dsa standard hardware
lorgue spec. ¢hart unless
otherwize noted.

40



Mig. No. 9903563

Electrical Group

implicity

2180
Rel. Part
Mo. Ma. Gy, Descriptian
1 1600273 P SWITCH
2 176012 i CLIF
a 176B3% 2 GROMMET
4 176835 1 WIRE, Gresn
L 175702 1 INTERLQCK
5] 920000 d SCREW, Hex, Washar Md., Taptite, 1/4-20 x 2
7 176052 1 RECEPTALCLE, Charger
] 170046 1 CHARGER. Battery
L 17781 1 CABLE ASSY. (Switch lo Start)
14 122203 t KEYES
1 123234 1 NUT, Hex, Special
12 S18906 1 LOCKRWSHER, 578
13 122218 1 SWITCH, Ignition
14 1766805 1 SWITCH, Support
i5 A27AZE 1 SCREW, Hex, Washer Hd,, Taptite, 1/4-20 x 378
16 176623 i SUPPORT ASSY., Battery
17 177380 1 BATTERY & CLIP AGSY.
18 172744 1 STRAP, Rubbar
19 920200 3 WUT, Spead
20 92EGEE 3 SCREW, Self Tapplng, #16 x 1/2
21 176974 1 CABLE ASESY, (Beltery pos, to ignition awitch)
a2z 17E070 1 CABLE ASSEY, (Battery neg. to ground)
23 176834 1 WIRE, Black
24 154247 1 CLAMP
25 a32¥ M 1 CLIP, Cabla
26 176604 ] CLIP
27 172176 1 GROMMET

H



Efmplﬁ':ify 12 Voit Starter Group

MNOTE: Use standard hardwars
lorque spec, chart unfass
otharwise noled.

Front & Rear Wheels Group

MOTE: Llae standard hardware
torque spec. charl unless
olherwiza naled,

42



fg. No. 830800, 1680724

12 Volt Starter Group

Bimpliciiy

280
Ref. Parl
Ma, Ma. CHy. Description
1 174885 i FIL®, [gnition
2 Ak L 1 LOCKNUT, Hex, 1/4-20
3 817377 1 WASHER, Fiain, 1/4
4 174412 1 HOLD DDOWNM, Eattery
& 176627 1 HARMESS ASAY,
‘B 122218 1 SWITCH, Ignilion Key
7 17346 1 CHARGER, Batlery
a 177330 1 BATTERY
9 a21a77 2 CAPICREW, Hex Hd. 571618 x 1-1/4
% 176799 1 SUPPORT ASSY., Battery
11 217642 4 WASHER, Plain, 5/16
12 833352 2 LOCKMUT, Hex, 5/16-18
13 825354 2 SCREW, Hex, Washer Hd,, Taptite, 5/18-18 x 374
14 1608612 1 STARTER KIT
“Used on Mig. No. 1600312 Only.
Mig. No. 9905863, 990898, 881000, 1690012
Front & Rear Wheels Group
2/80
Rel. Pad
Mo, N Gy, Descriplion
1 158433 z BLTTSGN, Flug
2 16089149 2 WHEEL & TIRE ASSY., Rear
i 1608017 e WHEEL ASSY.
4 157430 2 TIAE, Tubeless
5 153038 2 TLBE
[ 1712 2 STEM, valve, Cap
7 118053 2 PIMN
& 18451 z PIN, Cotier, 1/8 x 324
o 1B0BAYE 2 WHEEL & TIRE ASSY., Franl
10 1E60B2E0 2 WHEEL
11 163108 e TIAE
12 163109 2 TUBE
13 156316 4 BEARING, Relief
14 G386 2 SETSCREW, 5/16-18 x 5716
15 421010 2 COLLAR, Set

43



Limpliciry

Power Take Off Group

MNOTE: Use standard hardwara
torque spec. charl yoless
¢lherwise noted,

44



Mig. No. 950863, 390998, 981000, 18900712

Power Take Off Group

Bimplicity

2/80

Rel Part
Mo, Ho, Ciy. Descrlption
1 927375 1 EOLT, Carriaga, 1/2-13 x &
2 176749 1 BRACKET ASSY., P.T.O.
3 Qa0E44 1 LOCKMUT, 1/42-13
4 923701 2 GCAFPSCHEW, Hox Hd., 3/8-16 % 2
5 157424 4 WASHER, Spegial
& 175954 2 PLILLEY
T 176313 iy GUIDE, Balt
i Q30645 2 MUT, Hex, Flange, 3/8-16
g 97873 1 LOCEMUT, Jam, 3/8-16
1 172038 1 KNOB
11 929000 2 SCREW, Taptite, 1/4-20 x 3/8
i2 176HEE 1 COMTAGL, Thraotile
13 106581 H SPRING
‘14 419319 2 CAP3CREW, Hex Hd., 5/168-18 x 7/B
"5 176364 1 GUIDE, Belt
16 823352 2 LOCKMLUT, Hax, 5/16-18
17 175451 1 BELT, ¥
"18 158490 2 STOPR, Betl
i I 1650858 1 STOP, Belt
B0 1650850 i STCFP, Bl

“Uzed on Mfg, No, 090963, 9909968 & 991000,

**Used on Mig. Mo, 1690012,

45



26" Mawer Housing & Arbor Group

[
Eall—

7

- ; 5
—-23 14“:@ @,
n—S Panc

MOTE: Use standard herdwara
torque spec. chart unless
ciherwiso noted.

"7 Torque to 75-B5 Fi. Lbs.
1



Mig. No. 990900, 1690124

268" Mower Housing & Arbor Group

Bimplicity

2/80

Rael. Parl

Mo. Mo, Gly. Brescription

1 17E7ES 1 BELECRAME ASSY.

2 17E012 & CLIP, Safoty

b 105249 7 FilM

4 916980 [i] MLT. Hex, Full, 3/8-16

5 916865 [i] LOCKWASHER, I3

& 1530217 2 SPACER

7 M7IFE 2 WASHER, Plain, 3/3

B 21210 2 CAFPSCREW, Hax Hd,, 3/8-16 x 1

g 9184947 4 PIM, Cotter, 3732 2 3

10 g173re 25 MUT, Hex, Full, 5/16-18

1 17356 258 LOCHWASHER, 5716

12 417642 13 WASHEH, Flain, &/16

13 176737 1 BRACKET

14 930685 19 BOLT. Carriage, 5/16-18 x 5/8
15 17GTRE T RGD, Adjusiing

16 188157 2 CLEWIS

17 176770 1 BRACKET, Pivot, R.H.

18 923987 2 PIM
10 522133 1 LOCKNUT, Jar, 3/4-16
=20 174510 1 PLLLEY
21 1652481 1 SPACER
"22 108472 2 WASHER
"23 108202 2 BEARIMNG, Ball
‘24 821332 6 CAPSCREW, Hex Hd., 5/16-18 = 344
25 174911 1 BELT, ¥
‘26 1655073 i TUBE ABSY., Arbor W/Bearings
27 1602265 1 EPACER

3 18021831 1 HOUWSING, 26

28 TEO2211 2 BRACKET, Roller Support

an 172622 4 BOLT, Shoulder

3 TEIFAII 2 SUPPQART ASSY., Rollar

Iz 184350 a WASHER, Plain, 7416

32 918458 4 FIM. Cotter, 3/16 x 1

34 18550958 2 ROLLER ASSY.

38 819347 4 WASHER. Plain, 5/8

38 1605833 i CAPSCREW, Hox Ha., 1/2-20 » 1, L.H. Thd.
37 1605745 1 WASHER, Shoulder

38 1605746 1 WASHER, Bellgville

a4 918312 1 KEY, Woodruff, #81
*40 174603 1 ARBOR ASSY.

41 1607534 1 BLADE, 28"

42 1603205 1 SHAFT, Center Bollar

43 108431 1 HOLLER ASSY,

44 162155 2 AING, Belaining

45 1603204 1 BRACKET, Roilar, Center

45 930551 1 LOCKNUT, Hex, 3/8-16

47 108172 1 PIVOT

45 92200¢ 1 PN, Cotter, 3/32 x 548

48 176777 1 GUIDE ASBSY., Rod

S0 176763 1 LEVER ASSY.

51 17T4BZ20 1 CEFLECTOR

52 176738 1 COVER, Balt

B3 17B2ES 1 GRIP, Handlc

54 176773 1 HAMDLE

55 176764 1 BRACKET, Pivat, L. H.

"All parts are Included in Arbor Assy. Kl 103268 for service only.



Yimplicity 30" Mower Housing & Arbor Group

WOTE; Use slandard hardware
- {orque spee. charl unless
alherwiza noted.

15
Torque to 27-37 ft. Ihs. — {8~

4f



Mig. No. 990063, 990938, 991000, 991026, 1690012, 1690128

30" Mower Housing & Arbor Group

Bimplicity

2/80

Ref. Part .
Na, Na, Qly Description
i 176791 1 COVER, Uppar
2 1609032 1 COVER ASSY., Lower
3 B2BTI0 2 CAPSCHEW, Hex Hd., 3/8-16 x 1/2
4 027428 2 SCREW, Taptile, 1/4-20 x 2/9
5 923362 4 LOCGHNUT, Hex, B/i6-18
& H17E42 q WASHER, Plain, 5716
7 171392 | SCREW, Thd. Forming, 3/8-16 % 3/4
8 22133 1 LOCKKUT, Jam, 3/4-16
i 75941 1 PLILLEY
N 1608859 1 PULLEY
11 1651404 1 HUB. Pulley
13 1608351 1 HIUSIMNG, Mowear, 30
"1 176839 i BLADE, 36~
14 1651297 1 BLADE, 307
15 1651253 1 ARBODR ASSY,
18 91E312 1 KEY, Woodrull, #81
17 9165658 2 LOCKWASHER, 3/8
18 923485 b CAFPSCREW, Hex Hd,, 3/8-16 x 778
19 103182 1 WASHER
20 105181 1 WASHER
a1 108472 2 WASHER
22 1DB257 1 WASHER
23 108202 2 BEARIMNG, Ball
29 421158 6 BOLT, Carringe, 5/f5-18 x 1
25 417356 15 LOCKWASHER, 5/16
26 9173r2 15 MUT, Hex, Full, 5/16-18
a7 521333 2 CAPSCREW, Hex Hd., 5/15-18 % 1
28 176084 1 SPACER
‘29 17E3EG 1 TUBE ASSY., Arbor
""an 1851293 1 TUBE ASSY., Arbor
31 176B43 1 SPACER
e -] 1651295 1 SPACER
ai 820562 G BHOLT, Carriage, 541618 x 3/4
a4 1608374 1 GUARD ASSY.. Slone
a5 B33700 2z BT, Carriage, 5/16-15 x 142
36 228698 2 LOCHNUT, Jam, 5A16-1E
ar 1608287 1 SUPPORT, Hinge
a8 1608357 1 COEFLECTOR
ag ATET199 o WaSHER
40 170015 2 PUSHNUT
41 1608346 1 SPRAING
42 1608203 1 PIM, Hinge
trag 1608957 1 BELT, v

“Used on Mig. No. 890963, 990098, 991000, 951020,
"*Used on Mg, No. 1890012, 1650728,

*Used on Mig. Mo, 931020, 1690124,

****Used en MIg. No. 890963, 090998, 551000, 16900132,

41



Group 985028

Eimplicily

26" Mower Housing & Arbor Group

NOTE: Llzo standarg Bardweane
targque spag, chart unfess
otherwise noted,

1. 2—
=,
F N
| _ts .
e 3
ks I_."ti‘};;“x\_ !
for” |
A by
MJ_{,;M‘H
*“%h T
By e
&a% rf‘“‘l
ey
e
. ‘*‘Tﬁeh e
(B2 g
'.‘r: { -
g g
TORQUE TO 5 ny
6575 FT./LBS. E/"

TORGQUE TO
B0 FT./LBS

50



Mfg. No. 1690240

26" Mower Housing & Arbor Group

Rimplicity

Ref. Part
Ho. Mo, Gty Deseription
1 17B8ES 1 GRIP
2 FEYYS 1 HAMDLE, Adjusting
3 024040 ¥ WASHER, Plaim, 2/8
4 176777 1 QUIDE ASSY.. Rod
5 D1E448 1 FPIN, Cotter. 3732 1 t
6 108172 1 P OT
T 922133 1 LOCHMNUT, Hex, 2/4-16
8 1745910 1 PULLEY
2] 1653481 1 SPACER
10 108472 K WaSHER
11 021332 & CAFSCREW, Hex Hd., 571616 x 3/4
12 t0ezaz2 Z2 BEARING, Ball
13 109134 L RING, Backing
14 103268 1 ARBOR & TLIBE AS5Y,
15 1602265 1 SPACER
16 1655073 1 TUEBE ASSY., W/Bearings
17 1802181 1 HOUSING, 26"
18 S17ad2 [+ WASHER, Plain, 5/16
18 917356 12 LOCKWASHER, 5/16
20 7 12 MUT, Hex, Fuil, 5/16-18
n H18413 g BOLT, Garrlage, 5/16-18 x 5/8
22 816950 2 WUT, Hex, Full, 3/8-16
23 916965 2 LOCKWASHER, 3/8
24 1602211 2 BRACKET, Roller
25 1607603 b SHAFT ASSY., Roller
26 218430 2 WASHER, Plain, 7715
27 418458 4 FiM, Cotter, 316 x 1
2a 1855098 2 ROLLER ASSY,
29 108419 G BUSHING
a0 910387 4 WASHER, Flain, 58
a1 172622 2 BOLT, Shoulder
32 1EQ5EI3 1 CAPSCREW, Hex Hd., 1/2-20 x 1/2
33 1605745 1 WASHER, Shoulder
3 1605746 1 WaSHER, Belleville
as 918312 1 KEY, Woodruli, 46t
36 108257 1 WASHER
37 174603 1 ARBOR ASEY.
28 1603205 i SHAFT, Center Rollar
iz} 108431 1 ROLLER ASSY,
40 160155 b= RIMG, Betaining
41 1603204 1 BRACKET, Canter Rollar
"4 1655071 1 ARBOR & HQUSING ASSY.

*Ral. No. 42 includes Ref, Nos. 12-16, 18-20.
**Ref. No. 14 in¢ludes Ref. Mos. 8, 10, 15 & 37.

2/80



Groug 985033

Sﬁ"llp’ilrlfy 30" Mowar Housing & Arbor Group

MOTE: Llse slandard hardware
torque spec. chart unless
otherwize noted.



Mig. No. 1680242

30" Mower Housing & Arbor Group

Himplicity

2/80

Ref. Pari
Mo, = Gty Bescriplion
1 1r7age 3 SCREW, Thd, Forming
3 922135 1 LOCKMNUT, Hex, 33-16
3 1608359 1 PULLEY, Mower
4 1608351 1 HOLSING, 30" Mower
A 1651295 1 SPACER
3] 108202 2 BEARIMNG, Ball
7 108134 1 RAING, Backing
8 176984 1 SPACER
g o|7arz 14 NUT, Hax, Full, 5/16-18
10 921333 2 CAPSCREW, Hex Md., 5/16-18 x 1
" 917358 14 LOCKWASHER, 5/16
12 921158 6 BOLT, Carriage, 571618 x 1
13 108472 2 WASHER
14 108781 1 WASHER
15 108162 1 WASHER
16 108257 1 WASHER
17 818312 1 KEY, Woodrull, &1
18 1651233 1 ARBOR ASSY.
19 1631297 i BLADE, 3"
S 9165965 4 LOCKWASHER, 3/8
21 223490 e CAPSCREW, Hex Hd., 3/8-16 x 1
22 176775 1 HAMDLE. Adjusting
23 176985 1 GRIP, Handle
24 1602445 2 CLIP
23 9:24u40 1 WASHER, Plain, 3/8
26 1602211 o BRACKET, Roller Support
27 18950 2 NUT, Hex, Full, 3/8-1B
28 18430 a2 WASHER, Plain, 7/16
sz 172622 2 BOLT, Shouldar
3 918458 4 FIN, Cotter, 3716 % 1
31 919387 4 WASHER, Flain, 578
32 1655098 a2 AOJLLER ASSY.
33 1807603 2 SHAFT ASSY., Raller
34 108172 1 PIVOT
35 218448 1 FIM, Cotler, 232 x 1
J6 176777 1 GLIDE ASSY., Aod
37 S3HGE5 B BOLT, Carrizge, §/16-18 » 5/3
a8 1603204 1 BRACKET, Center Rollor
a9 1602155 2 RING, Relalning
40 163205 1 SHAFT, Center Bolfer
41 108431 1 ROLLER ASSY,
42 1651298 1 TUBE ASSY., Arbor
43 1651404 1 HUB, Pulley

WOTE: For service ol mawer arbor ordar KIt No. 1685005,

5



Group 985034

Slmplﬁ:ﬂy 30" Mower Conltrofs & Misc. Group

NOTE; Lse standard hardware
Ierque spec, chart unless
otherwise noted.

IO [ LTS SRR ety

el
e

Lad

=

i

s iy
oo
Toet
(==}
s
k-

54



Mig. No. 1680242

307 Mower Controls & Misc. Group

Himplicity

2/80

Ref. Par
Mo, Ma. Oty Deascriptlon
1 1TETH 1 COWER, Upper
2 1609032 1 COWVER ASSY., Lower
a 825730 2 SCREW, Hex, Washer Hd., Taptile, 3/8-16 x 1.2
4 163957 1 BELT. W
8 $25000 2 SCREW, Hex, Washer Hd., Taptite, 1/4-20 = 3/8
& 1652881 1 ARM ASSY., Adjusting, R.H.
7 176736 1 ARM. Adjusting, BtL.H.
B 157215 2 EYEBOLT :
g 219262 2 LOCKMUT, Jam, 142-20
10 1652862 1 ARM ASSY., Adjusting, L.H.
11 175942 1 ARM, Ad|usting, L.H.
12 1067ER 2 SPRING, Clip
13 156306 2 Piny
14 108711 2 BOLT, Shoulder
15 153380 2 AING, Rataining
15 30651 4 LOCKNUT, Hex, 3/8-15
17 1608247 1 ARM ASSY., Link
18 17372 10 MUT, Hex, Full, 516-18
14 D17356 10 LOCKWASHER, 5/16
20 030685 i BOLT, Carriage, 516818 x 5/8
21 160BY40 1 BRACKET, Mower
22 153081 2 EFACER
23 176769 1 ERACKET, Pivat, LH.
24 1608949 1 ARM ASSY. Controd
25 HFITR 2 WASHER, Flain, 3/8
2B S0 2 CAPSCREW, Hex Hd., 3/8-16 x 1
27 1767¥0 1 BRACKET. Pivot, RH,
2B 16950 2 WUT, Hex, Full, 3/8-1&
20 816965 z2 LOCKWASHER, 308
an 172622 b BOLT, Shoulder
a1 1656655 1 DECAL. Danger
32 1636857 1 QECAL, Danger
33 218430 1 WASHER, Plain, T/16
34 O2A5E2 3 BOLT. Carrlage, 5/16-18 x 34
a5 Q2370 2 BOLT, Carriage, 5/16-18 x 1/
a5 17642 4 WASHER, Flain, 5/16
T 828508 2 LOCKMLIT, Jam, 5/16-16
g 1608374 1 GUARD ASSY. Slone
a3 1651402 1 DEFLECTOR
40 161192 2 WASHER

23



Group 985030

Elmpllﬂ”y 268" Mower Controls & Misc. Group

V
]

$1
S

2

e e -

l! .III
e

W& WIS

b, I
NOTE: Use standard hardware 3 £of-
torque spec. chart unlass - :-f,l!
olherwlsa nolad. HE ':Hi_
i | -
4 o
Pa :'_'hh:k.‘
u‘ir:i

3B



Mig. No. 16980240

26" Mower Controls & Misc. Group

X implicity

2/80

Rel. Part
Ne. MNa, Ghy. Descriplion

1 176763 1 BELLCRAMK ASSY.

iy 105245 2 FIM

3 16950 4 MUT, Hex, Full, 3/8-18

4 16865 4 LOCKWASHER. 3/8

= 153081 2 SPACGER

g 9173Ta 2 WASHER, Plain, 3/8

7 921210 2 CAPSCREW, Hex Hd., 3/8-16 x 1

B 918448 4 PN, Cotter, 332 x 1

8 17673F ] BRACKET

10 g17642 3 WASHER. Plain, %16
11 917356 13 LOCKWASHER, 5/16
12 R T 13 MLIT, Hex, Full, 5/16-13
13 819413 13 BOLT, Carringe, 5/16-18 x 5/8
14 176768 1 RGO, Heighl Adjusting
15 108157 1 CLEVIS, Adjusting

16 923087 Z PiM, Yorke, 3/8

i7 174811 1 BELT, v
18 1656855 1 DECAL, Danger
18 1602186 2 BOLT, Shouwlder
20 1807534 1 BLADE, Mowar
21 1656E57 1 DECAL, Danger
22 918420 2 WASHER, Plain, /16
23 174820 1 DEFLECTOR
249 176765 1 LEVER ABSY.
25 176738 i COWER, Belt
26 176769 1 BRAGKET, Pivot, LH.
27 176770 1 BRACKET, Pivat, FLH.
28 176012 Z PIM, Safely

51



Bimplicity 30" Mower Controls & Misc. Group

NOTE: Use slandard hardware
torgue spec. chart unlass 3
otherwise noted.

58



Mig. No. 990898, 891000, 1690012

30" Mower Controls & Mise. Group

Bimplicity

2/80

Rel. Part
He. He. Qty. Description
1 175842 1 ARM, Adjusting, L.H.
2 915262 2 LOCKRUT, Jam, 1/2-20
3 157215 2 EYEBOLT
4 15E306 g FIn
3 1067ER 2 CLIF, Spring
i g21210 3 CAPSCREW, Hax Hd., 3/8-16 » 1
i 153081 3 SPALCER
g Y3045 a MUT, Mex, Flange, 3/8-16
] 158300 2 AING, Rotaining
“10 17ETAS 1 BERACKET, Mower, Fraont
11 TE0E940 1 ERACKET, Mower, Front
12 175935 1 ARM ASSY., Rocker
13 927557 2 MNUT, Hex, Flange, 5/16-18
14 176736 1 ARM, Adiusting, R.H.
15 930591 2 SCREW, Hex, Whizinck, 5/16-18 x 274
16 918196 H CLIP, Spring
17 176874 1 ACD ASSY., Cluich
18 i7BS4T 1 ROD, Brake
18 Q26267 1 SCREW, Flat Hd., Mach., #10-24 » 172
&0 1610580 1 SHEAVE, Brake
21 1767BI 1 SUFPOAT ASSY., Hrake
s 1767BS 1 AMCGHOR, Rod, Brake
23 217365 Z LOCKWASHER, #10
24 816631 2 MLUT, Hax, Full, g10-24
25 917372 13 MNUT, Hex, Full, 5/16-18
26 917336 13 LOCKWASHER, 5/16
27 817E42 2 WASHEHR, Plain, 5/16
28 921158 2 EBOLT, Carriage, 5/16-1B x 1
29 1602448 2 AMCHGR, Spring
a0 1807980 1 BRACKET, Fivot
a1 B16080 1 SCREW, Rd. Hd., Mackh., #10-24 x 1/2
32 1602854 2 SPRING
33 173943 1 ARM ASEY., Control
34 178548 1 GUITE ASSY., Rod
'35 418111 2 PIM, Rorlb, 148 %1
‘36 918453 2 FIN, Cotter, 1/8 x 1-1/4

*Uged on Mfg. Mo, 990998 & 991000
"“Used on Mfg. No. 165002,

NOTE: Parts Rel. No. 37-73 are on following pags.

L



SIMFII"EF’” 30" Mower Controls & Misc. Group

WNOTE: Use slandard hardwares
torque spee. charl unless
otherwise noted.

1]



Mfg. No. 890998, 681000, 1690012

30" Mower Controls & Mise. Group

Bimplicily

2/80
Rel Part
Ho. Mo Qiy. Degerption
ar 176743 ] GLIIDE ASSY., Aod
el ) 05201 1 COLLAR, Set
an 928804 1 SETSCREW, 1/4-20 x 38
A0 162065 1 SPRING
a1 176985 2 GAIP, Handle
42 176769 1 BERACKET, Fivol, L.H.
43 16950 4 MUT, Hex, Full, 3/8-16
449 016065 4 1 OCKWASHER, 3B
a5 030685 10 BOLT, Carriage, 5/16-18 x 578 [Oty. & on 990998 & 991000
46 30651 1 LOCKNUT, Hex, 3/8-16
47 122082 1 BRACKET
45 25205 1 CAPSCHEW, Mex Ho., 5M16-18 x 5/8
a9 tOG7TET 1 CLIP, Hair Pin
=50 16R0645 1 ROO
"5 922000 1 PIN, Cotler, 3732 x 548
53 23362 1 LOCKNUT, Hax, 5/16-18
| 102189 1 LINK
tod 021332 1 CAPECREW, Hex Hd.. 5/16-18 x 3/4
55 176775 1 HAMNDLE
1) 17EFT0 1 BRACKET, Fivot, R.H.
57 918430 G WASHER, Flain, 7/16
58 172622 4 BOLT, Shoulder
50 QIE45E 4 PIM, Cefter, 3416 x 1
60 1023419 B BUSHING
61 010337 4 WASHER, Plain, 5/B
a 1603206 2 ADLLER ASSY.
63 1807E03 2 SUPPORT ASSY,, Reoller
64 1602211 2 SUPPQRT. Brackot, Aoller
65 10B172 1 PIvOT
66 18448 1 PIM, Colter, 34322 x 1
o7 176777 1 GUIDE AS5Y., Rod
&8 16850140 1 BRACKET
] 1603204 1 BRACKET, Center Roller
7o 1602155 2 ALMG, Snap
™ 1603205 1 SHAFT
72 1084351 1 ROLLER ASSY.
T3 gi73rs & WaSHER, Plain, 35

“Used on Mig. No. 990998 & 951000,

“*Usad on Mig. Nao. 1690012,

NOTE: Parts Rel. Nos. 1-36 are on praceding page.

61



Eimpflcﬂy 30" Mower Controls & Misc. Group

MOTE: Use slandard hardware
lorque spec. chart unless
otherwise notad.

(H_KK

> 24 2 26

IEIE/?E\H }3 Ré@/
16 \

&2



Mig. No. 981020, 1600728

30" Mower Controls & Misc. Group

Eimplicity

2/80

Ref. Parn
Ma. Me. Qly. Deseription
1 1758492 1 ARM, Adjusting, L.H.
2 919262 2 LOCKNUT, Jam, 1/2-20
3 157215 2 EYEBOLT
4 106788 2 GCLIE, Hair Pin
3 155306 2 PIM
G 108711 2 BOLY, Shoulder
7 153081 4 EPAGCER
8 220651 4 LOCKNUT, Hex, 3/8-16
9 1583849 2 RIM%G. Retaining
10 1608847 1 ARM ASEY. Link
11 Q2TETT 2 NUT, Hex, Flange, 3/16-18
12 1604940 1 BRACKET, Frami, Mower
13 830585 10 BOLT, Carriage, 5/15-18 = 578
14 176736 1 ARM, Adjusting, H.H.
15 17356 12 LOCKWASHER, 5/16 {Oty. 10 waed an 981020]
16 91732 12 MUT, Hex, Fuil, 5/16-18 {T1y, 10 usad on 991020)
17 176763 1 BRACKET, Pivot, L.H.
1B 1605240 1 ARM ASTY.
12 176775 1 HANDLE
D 917378 4 WaSHER, Plain, 3:8
al 221210 2 CAPSCREW, Hox Md., 3/B-16 x 1
Pty 176770 1 BRACKET, Pivot, H.H.
23 15950 4 NUT, Hex, Full, 3/8-16
24 15965 4 LOCKWASHER, 3/8
25 ¥18430 [+ WASHER, Flain, 716
25 172622 4 ECLT, Shoulder
i 1655008 P ROLLER ASSY.
28 H15456 4 PIM, Cotter, 3716 x 1
23 19387 4 WASHER, Plain, 5/8
a0 1607503 2 SUPPORT ASSY., Roller
31 1602211 2 BRACKET, Support. Roller
32 108172 1 PIVOT
a3 9184458 1 PN, Coter, 3/32 x 1
KE | 1TEF7T 1 GLNDE ASSY., Aod
KL 176585 1 GRIP
G 925562 2 BOLT, Carriage, 5r16-18 x 3/4
37 1E02204 1 BERACKET, Cantar, Revller
g 1602155 2 RING, Retaining
o 1803205 1 SHAFT, Roller, Center
40 108431 1 AOLLER ASSY.
4 108419 & BUSHIMNG

63



Bimplicily 30" Mower Controls & Misc. Group

NOTE. Use standard hardware
torque spec. char unless
olherwise noted.

B4



Mig. No. 90863

30" Mower Controls & Misc. Group

Qty.

Description

Ref. Part
No. [ [+
1 175842
2 FizE2
3 157218
1 156206
a 1DEFEE
6 825210
7 153081
8 Da0E45
k| 156300
¢ 1FETER
n 1750945
12 ORFLLT
13 175736
14 430591
15 4181496
16 176874
17 176742
18 926267
14 1610590
20 176783
21 176785
2z 417365
23 o16621
24 7aTe
25 917356
26 917842
¥ g21158
28 1602445
20 1607989
30 1602884
] o160e0
a2 175043
33 10B71T
34 tFE738
a5 018453
36 176743
ar 105201
38 328804
a9 162065
a0 176885
41 17E7ES
42 516350
43 316565
44 930635
45 930651
48 122052
47 525205
48 ITEFTS
49 97B43D
a0 17222
51 M50
&2 108471%
a3 919387
54 1602206
g5 1647603
56 1602214
ar 108172
S8 918448
50 176777
60 176770

=N

e T B R o O . - . i L T L L X R L BT X RO O T ST N OO R AL R

B2

ARM, Adjusting, LH.
LOCKMUT, Jam, 1/2-20
EYEBOLT

FPIN

CLIP, Spring

CAPSCREW, Hex Hd., 8/8-16 = 1
SPACER

MUT. Hes, Flange, 3/8-16
HING, Ratalning

BRACKET, Mowar, Front
ARM ASSY, Hocker

MUT, Hex, Flangs, 5/16-18
ARM. Adjusting, A.H.
SCHEW, Hex, Whizlogk, 571618 x 374
PIN, Chick

ROD ASSY., Clutch

RQD, Brake

BCREW, Mach,, Flat Hd. #10-24 x 172
SHEAWVE, Brake

SUPPORT ASSY., Arake
ANCHOR, Breke Rod
LOCKWASHER, 410

RMUT, Hex, Full, #10-2a

MUT, Hex, Full, 5/16-18
LOCKWASHER, 5/16
WASHER, Plain, 5718

BOWLT, Carriage, 5/18-18 x 1
ANCHOA, Spring

BRAGKET, Pivot

SPRING

SCREW, Mach., Rd. Hd., #10-24 x 1/2
ARM ASSY,, Control

BOLT, Shoutdar

BRACKET, Brake Adjusiing
PIM, Cotter, 1/8 x 1-1/3
GUIDE ASSY., Rod

COLLAR, Sat

SETSCHAEW, 1/4-20 x /8
SFRING:;

GRIF

BRACKET, Pivot, LLH.

MUT, Hex, Full, 3/8-16
LOCKWASHER, 378

BOLT, Carriaga, 5/16-18 x %8
LOCKNUT, Hex, 3/8-15
BRAGKET

CAPSCREW, Hex Hd., 5/16-18 x 5/8
HAKDLE

WASHER, Flain, 7/16

BOLT, Shoulder

PIN, Cotier, 3716 x 1
BUSHING

WASHER, Plain, 578

ROLLER ASSY.

SUFPORT A55Y., Roller
SUPFORAT, Bracket, Acllar
PIvOT

PIN, Cotler, 3/32 x 1

GUIDE ASSY., Fod
BRACKET, Pivat, A.H.



Kimplicity Films & Decals Group

4 Mode! 3005

11
19

Model 3004




Mfg. No. 1680124, 1630128

Fitms & Dacals Group Sfmphcdy
2180
Rel. Part
MNo. Mo, Ciy. Description
| 1651928 1 FILM, 3005, R.H.
‘2 1561927 1 FILM, 3005, R.H. Inzert
"3 1651924 1 FILM, 3005, L.H.
4 16514925 i FILM, 3005, R.H., Inserl
‘5 1608232 1 DECAL, Safoty
& 174866 1 FILM, Bwitch
K 172889 1 FILM, Shift Patlarn
8 1609061 1 FILM, Parking Brake
8 1607336 T FILM, Tire Infation
i0 174924 1 FILM, Instruclion, Pedal
11 176720 1 DECAL, Cautign
"2 1601919 1 TRANSFER, Patent
13 1 DECAL, OPE|
14 1608445 1 DECAL, Safety
15 176714 1 DECAL, Dangar
16 158452 1 FILM, Clutch
=17 1606140 1 FILM, Caution
“*18 16232 1 FILKM, Safety
14 1851923 1 FILM, 3008, Insart
20 1651922 1 FiLm, 2008
T2 1651896 1 DECAL, 5

*Used on Mig. No. 15630124 only,
**Used on Mig. No, 1520128 only.

57



sﬂ"ﬂliﬂ”'l Rear Mounted (Grass Catchar

MOTE: LIse standard hardware
lorqua spec. chartt unless
atharwise nolad,

68



Mfg. No. 990998, 991000, 891030, 1680240, 1680242

Rear Mounted Grass Catcher Binplicify
2/80
Ref. Parl
Mo. Ko. iy Description
1 177019 1 COVER
2 825205 4 CAPICREW, Hex Hd., 5/16-18 x 5/8
3 177243 2 PLATE, Lift
4 923352 4 LOCKNLUIT, Hex, 5/16-18
5 1655506 1 BAG, Grass
& 930531 17 SCREEW, Phillips Hd., #10-32 x 1/2
7 016955 26 WASHER, Flain, 3/16&
8 802055 17 LOCKWASHER, #10
a 8917415 17 MLUT, Hex. Full, #10-32
140 “177104 1 TUBE, Discharge
1650438 1 TUBE, Discharge
11 17BAT1 1 ADAPTOR
12 Q20563 2 BOLT, Carriage, 5/16-15 x 1
13 123103 2 NUT ASSY,
14 1772449 4 BOLT, Curved Hd.
15 917356 4 LOCKWASHER, 5416
16 g17372 4 NUT, Hax, Full, 5/16-18
17 178364 1 SUPPORT ASSY.
13 177096 2 SLIPPORT, Vertical
15 178609 2 CLIPS

*Uized on Mfg. No. 930998 & 951000 only.



slmﬂlfﬂl'f!l Rear Mounted Grass Calcher Group

MWOTE: U'se slandard hardware
larque spec. chart unless
otherwise notad,

10



Mfg. No. 830500, 880843, 1600331, 1600383, 1680012, 1680124, 16590128

Rear Mounted Grass Calcher Group

Eimplicitg

2/80
Rel. Part
MNo. Mo. Oly. Description
1 1770149 ] COVER
2 1655306 1 BAG, Grass
3 930531 16 SCREW, Phillips Hd., #10-32 x 1/2
4 816955 24 WASHER, Plain, 316
5 909055 16 LOCKWASHER, #10
& 817415 113 MUT, Hex, Full, #10-32
7 177104 1 TUBE, Discharge
B 176871 1 ADAPTOR
g 820563 2 BOLT, Carriage, 5/16-18 x 1
0 123103 2 MUT ASSY.
11 177245 4 BOLT, Curved Hd.
12 17700965 2 SUPPORT, Yerhical
i3 g17356 4 LOCKWASHER, 514
14 g7arz 4 MUT, Hax, Full, 5/16-18
15 178364 1 BRACKET, Support
18 17BE0D 4 CLIPS
17 177394 1 BLADE ASSY.
18 177395 1 STIFFEMER, Blada
“19 1605746 1 WASHER, Belleville
“20 1605745 1 WASHER, Shoulder
21 1605833 1 CAPSCREW, HexHd., 1/2-20x 1-1/2 L. H. Thd.
22 177497 1 MUFFLER, Daflactor
k) 177488 1 SCREW
T24 B21210 ] CAPSCREW, Hex Hd., 3/8-16 x 1
25 917378 ] WASHER, Plain, 3/8
26 26265 1 LOCKWASHER, 3/8
2T 916850 1 MUT, Hex, Full, 3/8-18
2B 177342 1 BRACKET, Support
28 177381 2 CLAMP
30 92123 g SCREW, Hex, Zelt Tapping, Taptite, 1/40-20 x 3/8
“3 177369 1 SUPPORT, Adaptar
‘3z G306E35 1 BOLT, Carriage, 5/16-18 x 5/8
“33 917356 1 LOCKWASHER, 5/16

*Refers to Adaplor Kit Mig. Ne. 1600331 (see page 72 algo).

1



Group 981495

Bimplicily 30" Draw Bar & Grass Calcher Adaptor Kit

NOTE: Use standard hardware
lorgqua spag, charl unless
otherwise noted.

Group 981494
up 28" Grass Galcher Adaptor Kit

="y
et
Vol
T
LR
e |
ki
Pl
Lok
Y ! F
1 = o i
! i
1 = &
! H
in I
N H
H i
I i
W '
Ll
W
L
W
Pk
H
i
LI
]
i
H
b
:
;
L
i
I
] Ir’
o
I
o
1
i
i
P
|
[
I
o
I
1
S
n
i
I
H
HIH
i
I
FH
T
o
=
L

NOTE: Use standard hardware
lorgque spac. harl unless
atherwise noted,

72



Mig. No. 1600242

LLs H ’ ’-
30" Draw Bar & Grass Catcher Adaptor Kit L7 n:ify
2/80

Ral. Fart
No. Ma. Qty. Descriplion

1 177301 p CLAMP

2 16034835 2 BUTTON, Flug

3 g1 2 CAPSCREW, Hex Hd., 5/16-18 x 1-1/2

4 1611463 1 TUBE, Rear

§ 917356 2 LOCKWASHER, 5/16

g 917372 g WLIT, Hex, Full, 5A16-18

i 177392 1 SUPFORT, Brackel

& 916450 1 MUT. Hex, Full, 3/8-16

g 916965 1 LOCKWASHER, 3/8

gl 917378 1 WASHER, Plain. 3/8

11 921210 1 CAPSCREW, Hex Hd., 3/8-18 x 1

12 HI7428 2 SCREW, Hex, Washer Hd., Taplitc, 1/4-30 = 3/8

Mfg. No. 1600331, 1690240

- 268" Grass Catcher Adaptor Kit

2/80

Rel. Part
HNa. Mo. Qty. Description _
1 177281 2 CLAMF
2 Iva0e 1 SLIPPQAT, Bracket
3 1E350 1 MNUT, Hex, Full, 3/8-15
4 31B585 1 LOCKWASHER, 3/8
5 97378 1 WASHER, Flain, 3/8
3] 221210 1 CAPSCREW, Hex Hd., 3/78-16 x i
7 922423 2 SCHEW, Thd. Cutting, Rd, Hd., 1/4-20 x 38
B 177385 1 STIFFEMER, Blade
g 177304 1 BLADE ASSY,
10 B30BEG 1 BOLT, Carrlage, 5/16-18 x 5/8
11 1773E9 i SUPPORT, Adaptor
12 917356 1 LOCKWASHER, 5/18
13 HT7IF2 1 HUT, Hex, Full, 5/16-1&
14 177497 1 DEFLECTOR, Mudller
15 177488 1 SCREW

13



implicity Draw Bar & Grass Catcher Adaptor Group

MOTE: Usze slandard hardwara
lorque spec. chaf unless
otherwise noted.

1



Mfg. No. 937020, 8991036, 1600408, 1650128

Draw Bar & Grass Calcher Adapfor Group

Bimplicity

2/80

Rel. Part
MNo. Neg. CHy. Description

1 1608858 1 TUBE, Rear

2 1608835 1 BUTTCON, Plug

3 921221 2 CAPSCREW, Hex Hd., 5/16-F8 x 1-1/2

4 917356 2 LOCKWASHER, 5416

o 917372 2 MUT, Hex, Full, 5/16-18

& 1773491 2 CLAMEP

7 as7428 2 SCREW, Taptite, $/4-20 x 3/8

! 01486 1 MIFPLE, Fipe

g 168028938 1 PLATE, Hitch
[ 925003 1 SCREW. Hex, Washer Hd., Taptite, t/4-20 x 1/2
"11 224856 3 SCREW, Hex, Washer Hd., Taplite, 5/16-18 x 172
12 1773482 1 BRACKET, Support

13 21210 1 CAPSCHEW, Mex Hd., 3/8-18 x 1

14 917378 1 WASHER, Plain, 3/8
15 916965 1 LOCKWASHER, 3/8

16 916950 1 NUT, Hex, Fuil, 3/B-16

*Used on Mfg. No. 991020 oniy.

1i






Limpliciiy

B COMBPARMNY

PARTS
MANUAL

REAR ENGINE
RIDERS

(Includes 1965 - 1979)

VOLUME 2 OF 2

TF — B1E5E
PRINTED IN LL5.A.
B2



Attention Dealers:

Thig manual contains parts information for Rear Engine Riders and
Attachments from mode! year 1965 thru 1879, When referring to this

parts manuat Keep in mind the manufacturing number and serial
number of the product.

When using the Table of Contents refer to the combination manufac-
turing number in the far feft column te assure finding the correct page
number and grouping. All manufacturing numbers noted thraugh the
baok will refer to the combination numbers. The manufacturing
numbers of a particutar rider or mower will be listed below the
combination number on the table of contents page.

A standard hardware torque chart s included on the inside back cover

of this manual. Any individual or special torque on latar models will be
called out near its particular part.

Simplicity
Technical Publications

8 Simplicity Mig. Co., Division of Allis-Chalmers 1080



TABLE OF CONTENTS

1530242 I008 Wondarboy Ridar w/30" Rotary Mower
1830245 3008 Wonderboy Rider
1690248 30" Rotary Mower
1690240 3005 Wondarboy Rider wi2g™ Rotary Mower 2| 6 |14(24432 S0 (56 G5(re
1650245 3005 Wonderboy Ridar
1690245 26" Rotary Mower
1690128 3008 Grabber wi30" Hotary Mower 2| 8 |14(28 KE| 48 |62 (66 T0(r4
1890929 3008 Grabbar
1600416 30" Rotary Mowear
1500124 an0s waondarboy Rider wi'26" Rotary Mower 20 #1424 34 |42 46! JRE| 7O
1690127 3005 Wonderboy Rider
1600327 25" Rolary Mower
1690012 BOB Wondarboy Fider w/30" Rotary Mowar 4§ 10{18( 33 35 42 |44 |48 (58 m
1630002 308 Wonderboy Rider
1650081 37" Relary Mower
1800408 A0~ Grass Catcher Adaptor Kil 74 Q
1600383 30" t3rass Catcher T E
1B00A3T | 26" Grass Catghar Adaptor Kil : Eiil
1600312 12 Yolt Starter Kt Az e
A5 1036 Draw Bar & Grass Catchar Adaptor Kil 74 w
991030 A" Grags Catcher GE =
551020 8 H.P. Grebber w/30" Rotary Mower 2] 811426 48 (B2 T4 Q
891021 & H.P. Grabhar -
1600416 30" Aotary Mower =
951000 808 Wonderboy Rider w/30" Botary Mowar 4 |12(20(307 38 42 |44 |48 50 B3 - |
99098  BDB Wonderboy Rider, Manuaf Q
990894 30" Rotary Mower >
FENELE 808 Wondarboy Ridar wi30™ Rotary Mower 4(12520(30 38| 42|44 (48|58 68
S90597  £0B Wonderboy Rider, Electric
990894 30" Rotary Mower
200573 26" Grass Galcher Adapior Kit 70
| Hoa0963 8 H.P. Wonderboy Ridor wi/33" Rotary Mower 4i12|2d|30 404 K2 (44 4B |64
930964 B H.P. Wonderboy Rider, Eleclric
D908 20" Rolary Mower
950943 Rear Mounted Grass Catcher 70
950912 13 Yolt Starter Kit 42
90200 325 Wonderboy Rider w/i26" Batary Mower I EES 4 A6 70
9%¥327 325 Wonderboy Rider
1600327 26" Hotary Mower
Daav7s 315 Wonderboy Rider w/26" Rotary Mower 2] & 14|20 26
450845 215 Wonderboy Rader, Electnc
SO0847 26" Hotary Mower
500774 15 Wonderboy Rider w/26" Rotary Mowar 24 6 [14f20 25
990845 313 Wonderboy Rider, Manual
990847 26" Holary Mower
990514 355 Wanderboy Rider w/28" HAotary Mower 2| 6 (14|20 D834 40 g
040556 355 Wonderboy Fader Fud
990557 2B Hotary Mower A w
990554 305 Wanderboy Rider w/ 24" Hotary Mower 2y 614|220 30| 2B Q
AWM 305 Wonoerboy Phder (o)
93541 247 Rolary Mower =
490391 404 Waonderbay Rider w/24™ Rolary Mawer 2191620 30|36 44 Lol
430390 404 Wondarbey Fider —
950358 24 Rotary Mower %
990357 401 Wonderboy Rider 2| 10|16 20 036 |40 |
990358 24" Aolary Mower o
930332 | 606 Wonderboy Special - NEEEEREE 37|36 i
990333 32" Aglary Mower
9903259 606 Wanderboy Spocial 41 12118[ 22 =L | IHIE
990333 32" Hotary Mower




Bimplicify Front Frame & Steering Group

25'2? MCOITE; tse standard hardware
orgue spec. chart unless
otherwise noted,

e

313233
——34

92,54




Mifg. No. 890357, 990391, 980554, 880614, 990774, G00775

Front Frame & Steering Group SIHIFIIE,;’!’
2180
Ref. Part
Neo. Mo, Qry. Deaseriplan
1 158613 1 BRACKET {170134 lor 990514 Only}
2 822114 1 CAPSCREW, Hex Hd., 3/B-16x 3
3 430651 2 LOCKMUT, Hex, 3/8-16
4 159134 1 WAEHER, Plastic, 38
'y 1586812 1 LiFT
i 1740834 1 LIFT
F 917378 L WASHER, Plain, 378
i - 9iT3F8R 3 WASHER, Plain, 3/8
‘g 821210 1 CAPSCAREW, Hex= Hd, 37816 = 1
10 158223 1 WASHER
11 167077 1 BUEHING, Steering
12 158222 1 CUP, Bushing, Stearing
*13 154264 1 RING, Retaining
g4 157241 1 RING. Snap
15 165520 1 SHAFT, Sloaring
bl [ 1588524 1 SHAFT, Sweering
17 ’ 158215 1 COVER, Steering Suppart
15 923735 2 SCREW, Sell Tapping. #10 x /8
14 {58012 1 CUP, Steering Shait
20 318430 1 PIMN, Cotter, 5532 x 1-1/4
21 915835 2 PIN, Roll, 5718 Dia. x 1-1/1
22 121411 2 SPRING, Torsion
23 923362 1 LOCKMUT, Hex, 5/16-13
24 158210 1 FRAME & AXLE ASSY., Front
"Treh 1746495 1 FRAME & AKLE ASSY., Front
‘26 158574 1 HAMDLE ASEY.. Steering
B F i 158220 1 HAMDOLE ASSY., Steering
25 821977 1 CAPSCREW, Hex Hd., 5/1B-1E x 1-1/4
29 15455 i P, Colter, 5632 x 1
A BHAg7 2R 2 SCREW, Hex, Whixlgek, Flange, 3/8-15 » 1
‘31 101022 G WASHER
3z 108181 5 WASHER, {Used On 930300
a3 ape10o12 L WASHER fUsed On DODIST)
34 919314 2 FIMN, Cottar, 3416 x 1-1/4
'35 1608379 2 WHEEL & TIRE ASSY., Frent
B -] 158466 2 WHEEL & TIRE ASSY., Front
Ty 156316 4 BEARING, Aenef tlor sarvees)
AR 121289 A BEARING, Relief ilar service}
a9 BO21010 2 COLLAR, Set
40 G2ER51 2 SETSCHREW, Cup PL., 5/16-1E x 5716
T4 163114 2 HUE CAP, Front [Kit No. 890515)
42 155428 1 PAD, Fool, LH. & R.H.
43 1582385 1 LIMNK, Stesring, L.H.
44 158226 1 LIMK, Steering, RH.
45 153081 2 SPALCER
45 8164965 3 LOCKRWASHER, 3/%
a7 16950 3 MUT, Hex, Full. 3/8-16
48 159025 1 BUSHING
45 158227 1 SPACER
50 927964 1 CAPSCREW, Hox Hd., 3/B-16 x 1142
B 158047 1 SFINOLE ASSY., AL.H.
‘52 158545 1 SPINDLE ASSY., L.H.
"Rl 158219 1 SPINDELE ASSY. FLH.
T 158216 1 SPINDLE ASSY., L.H.

*Uzed on Mig. No. 330554, 590574, 590774 & o907 74,
““tsed on Mig. No. 990554 & 990614,
“**Usad on Mig. No. 590774 B 990775,

***Usad an Mig. Mo 330357 & 580391,



Simpl!l:ify Front Frame & Steering Group

HNOTE: Use Slandard hardwere
torque spec. charl ¢nlgss
otherwize noted.



Mig. Mo, 990323, 330332

[ J rJ
Front Frame & Steering Group Kimplicity
280
Ral. Part
Mo, Ma, Qly. Deecriplian
1 S286917 2 SETSCREW, Cupr PL., 5/16-18 % 57168
2 apzi01g 2 COLLAR. Set
3 108181 B WaSHER
4 1591349 4 BEARING
5 1BRB3TY 2 WHEEL & TIRE ASSY., Front
i 919314 2 PIM, Catter. 3416 & 1- 144
i 918455 2 PIM, Cater, 532 x 1
B 158431349 1 SFIMNOLE A3SY., LH.
[£] 184177 2 SPACER
10 Q28727 2 SCREW, Hex, Whizlock, Flangs, 38-16 % 1-14
11 923701 1 CAPSCREW, Hex Hd., 3/8-16 2 2
12 g17378 4 WASHER, Plain, 3/8
13 159020 1 SPACER
14 159028 1 LINE, Stoaring, R.H,
15 154902 1 SPINDLE ASSY.. A.M.
16 916565 3 LOCKWASHER, 3/8
17 159027 1 LiMK, Staering, L.H,
18 154283 4 BUSHING
10 916950 2 NUT, Hex, Full, 3/8-i5
PLH 919430 2 P, Cotter, 5432 x 1-1/4
gl 830651 1 LOCKNUT. How, 3/8-16
22 159150 1 SPRING
23 188026 1 BUSHING
24 Q12408 2 FITTING, Grease, k1641
a5 159090 1 FAD, Fool Rest, A.H.
26 S30G5F 1 NUT, Speed
27 920294 1 NLIT, Speed
28 g2z 3 SCAEW, Sell Tapping, #10 x 12
29 155018 1 COVER
ag 157291 b RIMG. Snap
k| 159025 1 SHAFT. Steering
32 vy 1 CAPSCREW, Hex Hd., 5/76-18 = 1-1/4
33 156379 1 BUTTOM, Pilug
3 158574 1 HANDLE AS3Y., Steering
a5 g23362 1 LOCKMNUT. Hex. 5+16-18
36 157077 1 BUBHING
37 139024 1 RETAIMER, Slearing Bushing
B 158012 1 CUP, Steering Shafl
28 1549001 1 FRAME & AXLE ASSY . Front
40 199058 1 FAD. Foaot Hest, L.H.
41 159153 2 CAFP, Hub. From Whael
42 1391 46 2 WHEEL & TIRE AS5Y.. Front
43 159151 2 BEARING



Transmission & Rear Wheels Group

Bimplicily

‘DAl SSIpAIEYID
sspun weys ‘oads enbaoy
BIEMDIEY PUBPURIS DS D LON




Mig. No. 930554, 990614, 980774, 980775

Transmission & Rear Wheels Group

Bimplicify

2/80

Rel. Fart
Ho. Ho. Qty. Description
1 Li-h e 2 CAPSCREW, Hax Hd., 5/16-18 x 1-1/2
2 158584 1 BRACKET, Handle Support
3 154518 1 PLATE. Hitch, Rear
4 17556 2 LOCKWASHER, 5716
5 17372 2 NUT, Hex, Fufl, 5/t6-18
6 924856 K SCREW, Hex, Taptite, 5/16-18 x 1/2
T 425003 2 SCREW, Hex, Taptite, 1/4-20 x #/2
‘a 158532 1 HAMNDLE, Rear, R.H,
g 174629 1 HANDLE, Rear, R.H.
ia 158583 1 HANDLE, Rear. L.H.
11 158539 1 SLNDE, Shilt rod
12 163124 1 RING, Rataiming
13 153079 1 WASHER
14 155500 T ENGINE BASE FRAME & SEAT SLIPPORT ASEY,
15 174835 1 EMGIME BASE FRAME & SEAT SUPFORT ASSY.
1g 158578 3 SPRING, Comprassion
17 158586 A RIMN{G, Retaining
18 158544 1 SHAFT. Reverse
19 158564 1 LIMK, Shift, Haverse
20 921450 1 PN, Rgll, 5/32 Dia. x 1
21 8141EB 1 PIM, Rel, 178 Oig, x 34
22 158562 2 COLLAR, Thrust
23 158557 1 FINIGHN, Aeyverse
24 15111 4 PItd, Rodl, 178 Dig. = 1
25 158581 3 COLLAR, Thrast
a5 158570 1 GEAR & BEARING ASSY,
27 H13447 2 FIM, Cotler, 3732 x 3/4
28 158535 1 LINK, Shitt, Hi
20 919314 4 FPIM, Cotter, 3716 x 1-1/4
30 158541 2 SHAFT, Intermediate
k| 923380 i PIM, Cotler, 1716 x 34
“3e 158531 i SHAFT ASSY. Gear
b | 106044 1 SHAFT ABSY., Gaar
34 158569 2 BEARIMNG, Branze
35 156064 2 BUSHING
36 152337 2 BEARIMNG
ar 1535458 1 BRAKE SHAFT & GEAR ASSY.
aa 930659 i KEY, Hi=Pro
ag 165067 1 DRUM, Brake
40 HABETT 1 SETSCREW, 5/16-18 » 516
41 158552 1 BAMD ASSY. HBrake
42 156136 1 LINIMG, Brake
43 158554 1 BAMND, Brake
44 apE021 1 RIVET, 47 x 1/4

*Usad on Mig. No, 900554 & 590614,
“*Used on Mig. Ne. 990774 & 590775,

HOTE: Par Relarence No. 45-B8 conlinued on the lollowlng page.



Transmission & Rear Wheels Group

Himplicify

MOTE. Use standard hardware
largque spes. chart unless

olherwise nolad.

Gh

1508




Mfg. No. 980554, 990614, 390774, 930775

[
Transmission & Rear Wheels Group Sfmp’fﬂlffy
2/80
Ral. Fart
Ma. Mao. Gy, Descriptlon
45 918452 2 PN, Coltar, 1/8 x 1
45 917376 1 WASHER, Plain, 3/8
47 158352 1 SHAFT ASSY., Axle, LH.
48 158357 1 COLLAR, Set
49 8287043 1 SETSCREW, 5/1%-18 x 3/8
50 158645 1 WASHER, Plain
| 8351056 i WASHER, Spacar
2 158575 1 SPRING
03 S18430 3 WASHER, Plain, 7716
54 103224 1 CONVERSICON KIT, Shift
1] 178917 i ROD ASSY., Shilt
5B BOZ21050 1 KNOB, SHIFT )
57 172823 1 PLATE, Shift Pattera
=B 925582 4 SLCREW, Taptite, 1/4-20 x 374
1] 158597 1 GLMDE ASSY,, Brake
BO 1E08261 1 LEVEH, Brakao
Bl A1ELES 1 LOCKWASHER, 1/4
52 9taR22 1 MWUT, Hex, Full, 1/4-20
3 121084 4 SPACER, DIl
B4 121083 4 SPINDLE, OiMferanlial Pinion
[+ 16ER79 q PIMION, Difk.
BE 921972 4 CAPICREW, Hex Hd., 3/8-16 x 2-3/4
BT 156364 1 FPLATE, [HIl.
BE 158365 1 BUSHING, Plate Diff,
it:] 158359 1 AXLE & BUSHING ASSY,, A.H.
Eit 15B35E i ZLP, Thrust
71 158356 1 BLUSHING
72 158350 1 GEAR. Driva
3 118252 1 WASHER
L) 930651 5] LOCKENUT, Hex, 3/8-16
"Th 136211 2 HLUB CAF, Rear
7B 158436 1 BUTTON, Plug
Il 1608341 2 WHEEL & TIRE ASSY., R.H,
TE 927428 g SCREW, Hex, Taptite, 1/4-20 x 38
Ta 1598521 1 GEAR CASE ASSY,
80 92724 1 FITTING, Greazg
a1 15B524 1 GASKET, Gear Case
82 1B0B3483 2 WHEEL & TIRE ASSY., LH.
83 318053 2 PN
84 519451 k3 PIN, Cotter, 148 x 3/4
a5 158433 1 BLUITTOM, Flug
85 158542 1 GEAR & BEARING ASSY., Lov
87 158563 T LiNK, Shilt, La
8a 5125908 3 FTTING, Greasa

"Used on MIg. No. 990554 & 930514,
*Used on Mig. Mo, 990774 & 990775,

NOTE: Parls Reference Mo, 1-44 lound on preceding page.



Rimpliciiy Transmission & Rear Wheels Group

MOTE: Use standard hardware

2 % 56
t ec. chart unloss “Er ]
Qrque s art unle E 5\_ 18

olhdrwise notod.

$%. SHADED PARTS FIT INSIDE FRAME

i0



Mitg. No. 890375, 990381

Transmission & Rear Wheels Group

Limplicity

2/80

Rel. Farl
Ho, M, QY. Deseriplion
1 373362 2 LOCKMUT, 551618
2 917ary 2 WASHER, Flain, 1/4
3 158372 1 LEVER A55Y., Shift
4 1554044 1 KNDOBR
5 153124 1 RIMNG, Relalning
& 162079 1 WASHER
7 158339 1 LEVER ASSY., Datant
B 530558 1 SCREW, Rd, Hd., 12-24 % 12
] 158430 1 BUTTON, Plug -
10 518451 2 PIt, Cotter, 1/8 x 354
11 118053 2 Pty
12 F5E930 1 WHEEL & TIRE ASEY., L.H.
13 {28709 1 SETSCREW, Cup Ft, Sg. Hd., 516-18 x 3/
id 158357 1 COLLAR, Sel
135 158352 1 AXLE SHAFT, LH.
16 158337 z BEARING
17 912808 1 FITTING, Gregsc
1] 023428 a LOCKNUT, 3/2-16
19 330596 2z CAPZSCREW, Hex Hd,, 3/8-16 x 2-374
20 153094 1 SHIELD
21 158228 1 EMGINE BASE, FRAME & SEAT SUPFORT ASSY.
22 B16050 2 MUT, Hex, Full, 37516
23 158455 1 BAR, Draw
24 ga1210 1 CAPSCREW, Hox Hd., 3/8-16 x 1
a5 153050 1 MUT, Hex, Full, LH. 2/8-18
25 121134 1 FLATE, Lock
27 BO51038 2 BEARING
a8 B145ET 1 FITTING, Grease
29 156334 1 HOUSING AZSY., Bearing
30 158448 2 RETAINER, Brake Lining
n 158447 2 LK G, Brake
a2 817642 3 WASHER, Plain, 5718
33 121163 1 SPALCER. Finion
34 158472 1 SHIELD
as 121118 1 PIMICHM, Reverse
36 B305¥S 1 CAPSCREW. Hax Hd., 3/8-16 x 1-1/2 L.H. Thy,
ar 158370 1 GASKET
an 138467 1 I3EAR CASE AGSY.
an 227404 0 SCREW. Hex, Washer Hd., Taptite, 1/4-20 = 3/8
40 158434 1 “WHEEL & TIAE ASSY., Rt.H.
41 158433 1 BUTTCMN, Plug
42 158342 1 EHAFT ASSY,, Fulloy
43 158447 1 EHAFT ASSY., Inlermediate
44 153078 1 BEARING, Finion
a5 158344 1 GEAR ASSY. Intermediate
4G D233mr0 1 LOCKNUT, Hex, 1/4-20
47 158445 1 ARM_ Brake
EL] 518240 1 CAPSCREW, Hex Hd., 158-20 « 1-1;7
49 118252 1 WAaSHER
50 16965 2 LOCKWASHER. 378
&1 150441 1 STUD
S 121044 1 FIM, Lock
33 15844¢) 1 PIM, Ancihos
L 121083 d SPINOLE, Dif.
S5 121084 4 SPALCER, Cull.
it 158356 1 BUSHING, Drive Gear
a7 1383568 ] CLUP, Thru=!
55 138363 2 BUSHING
59 o3 4 CAPSCAEW. Hex Hd., 358-16 ¢ 2
Bt 158384 1 PLATE, Dt
Bt 138365 1 BUSHING
B2 154355 1 MXLE & BUBHING AS5Y., IL.H
53 138355 1 GEAA. Drive
Ead 137127 1 SPRINMG, Conigal
65 H18452 1 PIM. Cotler, 178 x 1
=] 158371 1 LIME, Slah
B 12131 3 FIMICHN, Dt

11



Sfﬂlﬂ”ﬂ”ﬂ Transmission Group

NOTE: Use standard hardware
torgque spec. chart unless
alherwise nobed,

12



Mfg. No. 890326, 290332

Transmission Group

Eimplicify

280
Rat. Part
MNo. Ho. Qiy. Drescription
1 Sg21050 1 KMNOE, Ball
2 189106 1 SPRING
3 150046 1 LEVYER ASSY,, Shilt
4 023341 1 CAPSCREW, Hex Hd., 1/4-20 x 3/4
3 | TET2 1 MUT, Hex, Full, 5/18-18
5] 017356 1 LOCKWASHER, 516
7 923358 1 LOCKMNUT, Hex, 124-20
8 156031 1 ROD ASSY., Shift
9 159116 1 PI¥OT, Shilt Leyer
10 419319 1 CAPSCREW, Hex Hd., 5516-18 x T/8
11 101042 2 BLUSHING, Half
12 930676 3 PLUG, Pipe
13 156054 ] SEAL, il
14 F1E213 2 MUT, Hex, Full, T/16-14
15 158030 1 CASE ASSY., Gear
16 919362 4 CAPSCREW, Hax Hd., 3/8-16 x 2-1/4
17 145083 2 WASHER
1B 1663715 1 GEAR ASSY.. Drive
10 1210684 4 SPACER, OHfl
20 158579 4 PIMICHM. Dilf
21 121083 4 SPINDLE, BiN
a2 156002 1 FLATE, Qilf.
24 30651 4 LOCKMNUT, Hex, 3/8-16
24 156100 1 SHAFT ABSY., Axle, A.H.
25 156104 1 SHAFT ASSY., Axle, L.H.
26 105195 2 BEARING, Roller
L o21221 1 CAPSCAEW, Haa HA, 5/16-18 £ 1-1:2
2a 11B11E 1 SEAL, Gil
20 S1B113 2 PIN, Rolil, 378 = 1
a0 30554 2 SETSCREW, 5/16-18 » 5/16
A 165067 1 DRUM, Brake
3z 921477 10 CAPSCREW, Hes Hd., 5/16-18 = 1-1/4
jex! $17356 10 LOCKWASHER, 516
34 165018 1 COVER, Gear Casa
as 156103 1 GASHKET
a6 156508 a PIN ASSY., Aall
ar 156102 1 BEARING, Roller
a8 156089 z WASHER
i} 156202 1 PIN, Dowel
40 Ja0E63 1 KEY
41 1BE0E3 1 SHAFT. Brake
4z 156000 1 CLUSTER ASSY., Gaar
43 15625 1 CLUSTER GEAR & SHAFT ASSY.
44 156073 2 BEARING, Holler
45 156085 2 WASHER
46 2061048 3 RAING, Retaimng
47 156056 1 KEY
48 158032 1 SHAFT, Pulley
40 30670 i KEY. Hi-Fro
2 156087 1 PINICHY ASSY ., Hi-Lo
a1 1560482 1 BEARING. Roller
52 1650625 1 PIMICIN, Revarse
53 156072 1 BEARING, Roller
od 156080 1 FORK. Shilt_ 1 & 11
55 171372 1 SHAFT, Shiit, Hi-Lo
o6 154323 e SPRING
57 154252 2 eAalL
11 1560481 1 SHAFT, Pinign. Aevarse
58 171363 1 FORK, Shilt, Aowarse
60 1BED7T 1 SHAFT. Shift, Reverse

13



Bslts & Pulleys Group

f g
=

Bimplic

‘pal0U SE|MIBLLD
EEalun JEyD 3ads anbioy
2IEMPIEY RIEPUEIS 85T F 10N

14



Mfg. No. 890554, 920674, 990774, 980775

Belts & Pulleys Group

Eimplicily

2/80

Ref. Parl
Ha. Mo, Gy Deseription
1 H2A691 2 SETSUREW, 5/16-13 » 5716
2 118331 1 PULLEY, Engina
3 1584593 1 FULLEY, Drive
4 830651 3 LOCHMNUT, Hex, 2/8-18
& 154534 2 PFULLEY, 1diar
g 158E30 1 PULLEY & SHAFT ASSY.
T 119018 1 WASHER
& 1568394 1 SPACER
a 917372 2 MUT, Hax, Full, 5A16-18 (Chy. 1 on S90774, 990775)
10 417356 2 LOCKWASHER, 3416 {Qty. 1 on 830774, 990775)
11 S17E42 A WASHER, Plain, 5716 [Qty. 1 on 980774, 990775
‘12 8021014 1 STOPR, Ball
"13 423325 1 CAPSCREW, Hax Hd., 5/1B-18 = 7/8
14 188380 1 RIMNG, Retaining
15 158632 1 HOUSING ASSY,
16 918447 2 PIN, Cotter, 3732 x 374
17 D18452 3 PIN, Cotter, 1/8 x 1
13 23562 3 LOCKMNUT, Hex, 3/16-18
19 1 SHE03 1 HARMDLE AS3Y., P.T.CL Contrel
20 158437 1 KNOB
21 158605 1 ROD, Cluich
22 1584086 1 GUIDE ASSY,, Rod
23 2191022 3 COLLAR, Sat
24 825804 3 SETSCREW, 1/4-20 x 3/8
25 163103 1 SPRING
26 153010 1 SPRING, Conical
o7 158675 1 ROD, Clutch
28 158604 i FEDAL ASEY., Foot
29 158388 i SPACER
an H16955 1 WASHER. Plain, 3/16
3 816965 2 LOCKWASHER, 378
a2 158378 4 WASHER, Special
33 158400 i PULLEY, Maower Drive
‘34 158646 1 PIN, Caller
25 108054 2 BEARING, MNeedls
3G 154265 1 SPRING
ar 1885%6 1 RIMG, Retaining
a8 9150149 1 FITTIMG, Grease
39 158461 1 LEVER ASSY., idier
40 H22245 2 B4LT, Carriage, 3/8-16 x 1
471 823358 1 LOCKMUT, Hex, 1/4-20
*ag 156302 1 SPRING
"4 159154 1 SPRING
44 157047 1 SPRING, Compression
45 918430 1 WASHER, Plain, 718
45 158536 1 LEVER
47 924433 1 MLIT, Elastic Stop, 5/16-18
48 156303 1 GUIDE ASSY., fiod
4 921 BAG 1 CAPSCREW, Hex Hd., 1/4-20x 1
S0 158537 1 ARM ASEY., Idler Fulley
51 g21221 1 CAPSCREW. Hex Hd,, 5/16-18 x 1-142
52 158377 1 PLLLEY, Transmission
53 158573 1 BELT, ¥
54 923325 1 CAPSCREW, Hex Hd,, 5515-18 x 7/3
55 1212588 1 BELT, V
6 8224042 1 KEY
57 916950 1 MUT. Hex, Full, 3/8-16
""58 172179 1 SPACER

*Uzad on Mig. No. 550554 & S90614,
“*Used on Mfg. No. 890774 & 990775,

i3



Belts & Pulleys Group

ity

mp

-7

‘pElCU S5m0
$62|Un JEYD "J7ads anbigy
CIEMPIBY RERUEIS 8517 '3L0ON

ik



Mlg. No. 820357, 990381

Belts & Pulleys Group

Rof. Part
Mo, Mo, CHy. Description
1 221022 1 KEY
"2 103083 1 PLILLEY, Engine
Ly 118331 1 PLULLEY, Englne
4 230651 3 LOCKNUT, Hex, 3/8-16 B
B 1534534 2 FULLEY. Idler
=G 1583899 2 BELT, V (Qty. 1 vaed an 990357 Only)
T 158390 1 PLILLEY & SHAFT ASSY.
B A1E447 2 PIN, Cotter, 2/32 x 374
9 158406 1 GUIDE ASSY., Rad
10 918452 3 PiN, Cotter, 1/8 x 1
11 423362 4 LOTKMUT, Hex, 5/16-18
12 158437 13 KOG
13 156408 1 HARDLE ASSY., FTC Contral
14 GrEENS 1 SETS5CREW, 1/4-20 x /8
15 8191022 1 CCLLAR, Sal
16 3191045 T SPRIMNG
17 15B405 1 RO, Cluteh, PTO
1B 1568385 Z AING, Retaining
1B 1568398 1 SFACEH
20 186387 1 SHAFT, Fivot
b | 118018 1 WASHER
22 156461 1 LEVER ASSY.. Idiar
23 10BQ054 2 BEARING, Meedle
24 158393 1 HOUSING ASSY.
25 158278 4 WASHER, Spegial
26 158400 1 PULLEY, Mower Dwive
TeF 1568477 1 RCD, Clukch
"'2R 158487 1 RAD, Clutch
| 158386 1 PEDAL ASSY., Fool
T30 158484 1 PEDAL ASSY., Fosl
k1l 156476 1 GLIF
32 917642 4 WASHER, Plain, 5716
33 HIEHES 2 LOCKWASHER, 378
34 918936 -] MUT, Hex, Full, 3/8-15
35 158385 1 SPRING, Clutch Rod
a6 1589394 1 RING, Retaining
a 22244 b BOLT, Creniage, 3/8-16 x 1
38 515013 1 FITTING, Graasa
39 156302 2 SPRING {Oty, 1 used on 8903981 Only)
a0 154368 1 SPRING
41 916622 1 NUT, Hex, Full, 1/4-20
42 B EI64 1 LOCHKWASHER, 174
43 OrAT45 1 CAPSCREW, Hex Hd., 1/4-20 x 1-1/4
a4 136303 2 GUIDE ABSY.. Aod {Qty. 1 used on 950397 Only)
11 164094 1 GUIDE ASSY., Rod
46 #18430 1 WaASHEHR, Flain, 7/16
47 $17ET2 a MUT, Hex, Full, §M16-18 {Qty. 2 uspd on Q90357 Cnly)
ag 158383 1 ROD, Brake
Lii] 1568382 1 LEVER
a0 158463 1 ARM ASSY . tdler Pulley
5t 158377 1 PULLEY, Transmission
‘52 158460 1 BELT, ¥
B3 93050453 1 SETSCREW, 5/165-18 x 172
=1 g2BE01 2 SETSCREW, 5/18-18 = 516
'r85 158484 1 ITOP, Belt
o6 Q233258 1 CAPSCREW, Hex Hd., 5/16-18 x 778
-1 8021014 1 STOP, Belt
Y | 917356 1 LOCKWASHER, 5/1B
eg 156438 1 PULLEY, Halt
B0 1582848 1 SPACER

*Used on Mg Mo, 990357,
**Used on Mig. Mo, 930351,

17



Belts & Pulleys Group

Simplicity

‘POIOU 05| mIDYI0
SSBIUN eys '2eds ankao)
SIEMPIRY PJEDURIE 537 310N

18



Mig. Wo. 890328, 990332

Belts & Pulteys Group

Bimplicity

2/80

Rel. Part
Mo, Ho. Qly. Drescription
1 21333 2 CARSCAEW, Hax HO., 511618 % 1
2 017356 = LOCHKMWASHER, 5416
a airarz -] MUT, Hex, Full, 5716-15
4 138120 1 SHAFT &8, ldler
3 LR B WaASHER, Plain, 3/8
3 105366 1 PULLEY, Idlgr
7 916565 8 LOCKWASHER, 3/8
-] 915950 5 MUT, Hex, Full. 3/8-16
| 152173 1 CABLE & WIRE ASSY.
10 159078 i GLIARD ASSY_, Ball
1% SOS580 1 LOCKWASHER, Int., 142
12 D2A040 1 CAPSCHEW,. Hex Hd, 1/2-20 x 374
13 159128 1 PULLEY, Engina
14 830543 1 SETSCHEW, SA16-TE x 1/2
15 1219 1 PLULLEY, Engine
16 139128 1 KEY
17 B212 1 CAFPSCREW, Hex Hd., 5/16-18 = 1-1/2
18 aa2127 3 CAPSCREW, Hex Hd., 5A16-18 » 1-34£
19 158633 1 SUPPORT ASSY., Engloe
20 1966 & CAPSCREW, Haw Hd., 3/8-16 x 7/8
21 153077 1 HITCH, Draw Bar
22 B2TSTT 1 MHUT, Whizlock, 5/15-18
23 2183 1 NUT, Hex, Fult, *r16-14
2 918159 1 LOCKWASHER, 7716
25 1581496 2 WASHER, Special
26 158195 1 PULLEY
27 1599133 k| SPRAING
28 159122 1 STOP. Pulley
oa 218935 2 LOCKNUT, Jam, 5/8-11
aa 103177 1 ARM & HOUSING ASSY., W:Bearing
i 1897117 1 FIM, Pivol
a1z D1E45S 2 Pib, Catter, 1/8 = 1-1/4
as 921926 1 BOWT, Carrlage, 5/16-18 x 1-1/4
34 159115 1 BHAFT ABEY., P.T.Q. Pulley
a5 BG1R12 1 WwWaSHER
1 154258 2 BEARING, Moadla
a7 F12E0E 1 FITFING, Grease
aa 155656 1 FULLEY, Idler
34 184352 Z PN, Catter, 1/8 % 1
ag 169102 i CLAMP ASSY., Cable
LE| D1E9E64 L] LOCKWASHER, 1¢4
q2 223338 1 NUT, Hex, Full, 154-30
13 152078 1 GUARD, Pulley
A4 Q22116 2 CAPSCREW, Hes Hd., 5/16-18 = 378
a5 168186 2 HARNULE, Cluich Control
44 15591011 1 LEWER, Belt Tighlenrs
q7F 2AE3S2 ! MUT, Hex, Whrzlock, 355-16
48 159072 1 SOCHET ASSY., Aed
ag Q22000 Z FIN, Galber, 3/32 x 5/8
30 SI0651 3 LOCKMUT, Hex, 3/8-16
51 FS100 1 AAM, Throttle
a2 159907 1 IWASHER
] 169112 2 KMOH
54 323546 1 BOLT, Carnage. 51618 x 344
P 152162 1 BRACKET
56 101096 2 PFULLEY, Idler
h? BT91045 2 SPRING
Ly 91TE42 2 WALHER, Plain, 5/1&
k] LI i) 2 CAPSCHEW, Hex HT . 3/B 16 & 1-1/2
11} 159068 1 ROD ASSY | Bitt Tighloner
[ 105184 2 SPAGER
62 1500 ¥ 1 TIGHTEMER, Belt, H.H.
jx! 928731 1 LOCKNUT, Jam, 3/E-16
&4 139064 2 ARM, Feegl
6o 20156 1 CAPSCREW, Hox Hd., 35B-18 5 5
5 10808% 1 BELT, v
G7 14248 H BELT, v

19



impliciry

Engine, Seat & Hood Group

a0

MOTE: Use standard hardwars
forque speg, chart unless
otherwise noted.



Mig. No. 830357, 930391, 890554, 990614, 990774, 990775

Engine, Seat & Hood Gm-up

Ximplicity

2/80
Ref. Part
No. Ma. Qly., Desgriplion
1 928803 3 SCREW, Thumb, 5716-18 x 3/4
2 155419 ] HOQOD ASSEY.
3 158515 1 HODD A55Y.
| 158207 1 PAD, Seat
o) 162004 PAD, Sex
B ) 153153 1 FAMEL, Seat
*F 166066 1 PAMEL. Seat
"B 158416 1 GUARD, Pullay
4 158577 1 GUARD, Pulley
1] 418458 2 MUT, Wing, 5/16-18
11 A24ER6 3 SCREW, Taptile, 5/16-18 x 142
12 g17372 15 MUT, Hax, Full, 5/16-18
13 917355 14 LOCEWASHER, 518 {My. 13 vsed gn 380554,
D9O0G14, BO007T4, 000775}
14 153418 a STUD (CHy, 1 on 90554, 990614, 990774, 4OG775)
**15 1553480 1 STOP ASSY., Belt
16 153527 1 STOP ASSY., Balt {Lzed an 990554 & 390774)
17 170165 1 TGP, Bell (Used on 990814 Only)
18 Ang5a4 1 LOCKWASHER, 142
19 o24080 1 CAPSCREW, Hex Hd., 1/2-20 = 34
o0 158DES q COMMECTOR, Cushion
21 150177 1 TAPE, 2 L.
- 158423 1 SUPPOAT, Hood, Front
23 174748 1 SUPFORT, Heod, Front (Uscd on 930774, 990775}
24 S2RTOY 3 NUT, Retainar
25 121353 .3 FELT
26 189107 1 WASHER, Thrattle
az 90651 1 LOCKMNUT, Hex, 3/8-15
24 158424 ] ARM, Throltic
29 21 2 SCHEW, Machine, Ad. Hd., #10-32 x 3/8
ad 158475 2 GLIP
3 917415 1 MUT, Hex, Full, #10-32
3 158186 1 HANDLE, Thraltlc Control
"33 15B6ET 1 HAMNDLE, Throttle Control
3 158112 1 KNOB
35 o21221 4 CAPSCAEW, Hax Hd., 5M116-18 = 1-1/2
36 ! ENGIMNE
KT T5B425 1 CABLE & WIRE AS3Y.
3B 158450 2 GASKET, Felt
30 1584449 i SUPPORT, Hood. Rear
40 158611 1 BHACKET, Pulley Guard
"4 01751 1 CAF, Fipe, Nippla
‘42 158610 1 MIFPLE., Fipe

*Used g MIg, No. 999554, 990814, 350774 & 990775,
*"Used on Mig. Mo, 950357 & 880381,
***sed on Mg, Mo, 990357, 990351, 590554 & 990614,

21



slmpffﬂlf!l Seat & Brake Group

v
15 M 2322

MOTE: LIse sfandard hardware
torque spec. charl unless
otherwise noted.

22



Mfg. No. 890324, 990332

- -
Seat & Brake Group Limpliciiy
2/80
Ref, Farl
He. Ma. Cily. Desenplion
1 159060 1 RCD, Foat Pedal
2 g22000 1 PIM, Cotter, 3/32 x 58
3 15906 1 FEDAL, Foat
4 30651 1 LOCKMNUT, Hax, 3/8-16
] 921966 2 CAFSCREW, Hex Hd., 3/8-16 x /&
[ 158207 1 FAD, Seat
T 7T 0 MUT, Hex, Full, 5716-18
] 917358 G LOCKWASHER, B/18
g - 158153 1 FPAMEL, Soat
10 190177 i TAPE, 2 11
11 158085 4 COMMECTOR, Cushion
12 1589086 1 SUPPORT ASSY.
13 9165350 2 MUT, Hex, FuH, 3/8-16
14 B1E955 4 LOCKWASHER, 33
15 822805 3 CAPSCREW, Hax Hd., 3/B-18 x 1-1/4
16 1680353 1 WASHER
17 8021928 1 COLLAR, St
18 930544 1 SETSCREW, 3/16-18 » 378
1% 158106 1 SPRIMG
a0 928731 1 LOCKEMLUT, Jam, 3/8-16
21 157287 1 SPACER
Fd 157277 1 BRACHKET ASSY.
23 1574648 1 LOCK, Parking Brake
24 158180 1 BRACE, Braka
25 1591481 1 SPRING
26 218212 1 CAPSCREW, Hex Hd., 7/16-14 % 1
27 916432 1 CAPSCREW, Hax HA., 7/16-14 & 1-1/4
2B 918190 2 LOCKWASHER, /16
28 B3R655 3 MUT. Speed, 5/16-18
30 13903E 1 SUPPORAT ASSY., Hood
3t 821332 q CAPSCHEW, Hax Hd., 5/16-18 = 354
37 g22129 1 CARSCREW, Hex Hd., 1/4-23 x 142
33 166124 T B8AND ASSY., Brake
34 917642 4 WASHER, Plain, 5716
a5 D2i969 i CAPSCREW, Hox Hd., 3816 x =172
36 B16954 1 LOCEWASHER, 174
ar 916622 a NUT, Hax, Fult, 1/4-20
38 159059 1 ROE, Brake
il 833362 2 LOCKMNUT, Hex, 51618
40 191022 1 COLLAR, Satl
41 156303 1 GUIDE ASSY., Rod
42 154372 2 CLAMP, Hoza
43 136176 1 VYALVE, Shul. Off
44 156083 2 SUFPOHET, Fuet Tank
45 919316 2 CAPSCREW, Hex Hd., 1/4-20 x 1-3/4
46 157002 2 STRAP, Tank
47 154416 1 CAP, Fuel Tank
48 1809135 1 AP, Fuel Tank
44 928603 2 SCREW, Thumb
Al 1559074 t HH3D
a1 121355 2 GASKET, Foit
o2 159075 1 BRACKET, Hood
&3 159082 1 TANK, Fuel
54 156177 1 HOSE, Fusl
o5 BBA0DY 1 SETSCREW, 1/4-30 x 3/8
o6 184084 1 GUIDE ASSY., Rod
a7 186302 1 SPHING
58 154114 i CLIP, Spring
29 153127 1 DECAL
&0 159163 1 TAFE
&1 159184 2 DECAL
62 159186 1 DECAL, W-B. Specgial
&3 158185 1 DECAL, W.B. Supar
fid 158130 1 DECAL
65 185098 1 GECAL

23



Bimpliciiy Rear Whee! & Side Plate Group

15 Lba. TIRE PRESSURE 25
e

HOTE: Sariice cemplaie
with bearinge

HOTE: Hube ar not of scma langth,

MOTE: Use standard hardwara
torqe spac. chart unless
otherwise noted.

24



Mig. No. 990329, 990332

Rear Wheels & Side Plate Group

Limplicity

2/80

Ref. Part
Ma. Na. Qty. Cescriplion
1 418213 1 MUT, Hex, Full, 771614
2 159036 1 PLATE AS5Y., Side, L.H.
3 159123 3 BEARING
4 817356 3 LOCKEWASHER, 5416
g o1a314 3 CAPSCRAEW, Hes Hd., 5/16-18 x T8
B 9128048 1 FITTING, Greaze, #1841
7 1536119 1 PULLEY, Transmissioe
8 103178 1 TUEE ASSY. W/Beaning
L 158124 1 SEAL, Grease
i) 156211 2 CAP, Hub
11 173025 1 WHEEL ASSY., R.H.
12 157480 2 TIRE, Tubeless
13 118053 2 PIM
14 218451 2 PN, Cotier, 178 » 344
15 118118 1 SEAL, Oil
15 321966 a CAPSCREW, Hax Ha., 2/8-16 x 7/B
17 2164965 3 LOMCKWASHER, 3/8
18 817374 k! WASHER, Prain, /8
14 103170 1 HOUSING ASSY., Axle WiBearings
20 1560395 1 SEAL, Oil
b 159096 1 WHEEL & TIRE ASSY., Rear, L.H.
"Tee 159085 1 WHEEL & TIBE ASSY., Rear, A.H.
23 152154 1 WHEEL ABEY. L. H.
24 121342 b4 BLITTON, Piug
*25 198144 1 WHEEL & TIRE ASSY., R.H.
= 159142 1 WHEEL & TIRE ASSY., LH,

‘Used On Mig. No. 880332,
**Usad an Mig. No. 990329,

20



26" Mower Housing, Arbor & Controls Group

MOTE: Use slandard hardware
lorque spec. chart unless
atherwise noted.




Mig. No. 890774, Q90775

26" Mower Hausing, Arbor & Controds Group

Limplicily

2/80

Rel. Par!
Mo. No. Qiy. Descripilon
1 7642 11 WASHER, Plain, 5/18
2 17Tz 25 MNUT, Hex, Fuil, 5/16-18
3 81735886 25 LOCKWASHER, 5716
4 108405 1 DECAL, &
5 830685 18 BOLT, Carriage, 5/16-18 x 5/8
a 154305 2 PIMN, Yoka
7 2187495 2 PIN, Quick
B 154304 2 YOKE
9 174314 2 RAOD, Adjusting
10 a17378 3 WASHER, Flain, 3/8
11 421960 Z CAPSCREW, Hex Hd,, 3/8-16 x 1-1/2
12 8134582 2 FIN, Cotter, 1/8 x 1
13 118053 2 FIM
14 106784 2 LLIP, Hair Fin
15 1748963 1 BELLCRANEK ASSY.
16 1602228 2 SPACER
17 916965 B LOCKWASHER, 2/8
B 916950 ] MUT, Hex, Full, 3/8-18
19 1802145 1 AMCHOR, Housing, LH.
20 16031486 1 ANCHOR, Mousing, & H.
21 108415 1 SCREW ASSY., Adjusling
22 108287 1 SODKET ASSY., Crank
23 108512 1 EIVOT
24 JA0651 1 LOCKMNUT, Max, 3/8-16
25 922000 1 FIM, Catter, 3732 = 5/8
26 1604918 1 TRANSFER, Patanl
27 1602181 1 HOUSHNG, 26
28 108202 2 BEARIMNG, Ball
24 108472 2 WASHER
an 918312 1 KEY, Woodnufl, #61
31 174603 1 ARBOR ASSY.
32 1607534 1 BLADE, 28°
a3 1605746 1 WASHER, Belleville
34 1605745 T WASHER, Shouldet
33 1605833 1 CAPSCREW, Hex Ho., 1/2-20 x + LH. Tha.
36 918458 [ PIN, Cottar, 3418 x 1
T 912387 4 WASHER, Plain, 5/8
3B 16550063 2 AOLLER ASSY.
aa 172622 4 BOLT, Shoulder
40 918420 4 WASHER. Plaln, 77116
a1 16807603 2 SUPFORT ASSY., Roflar
42 1642211 2 BRACKET, Roller Support
43 1603204 1 BRACKET
44 1602155 z RIMG. Retaining
45 1603205 1 SHAFT, Center Follar
45 108431 1 ROLLER ASSY,
47 1608654 1 TUBE ASEY., Arbor
48 1B0ETAS 1 TUBE ASSY., Arbor WYBearings
449 921332 g8 CAFPSCHEW, Hax M., 5/16-18 x 3/4
50 1653481 1 SPACER
51 174910 1 PULLEY, Mower
52 422135 1 LOCENUT, Jam, 3/4-16
53 174810 1 ARM ASSY.
54 1602193 1 BRACKET, Pivot, LH.
55 174714 1 BRACKET, Pivot, R.H.
56 176151 i FILM, Salety
a7 176700 1 DECAL, Safaly
1: 103031 1 DECAL, Safely
a9 174820 1 DEFLECTCIR
[id] 174911 1 BELT., ¥
61 174BE9 1 COWVER, Balt
62 1602265 1 SPACER

21



Limplicity

28" Mower Housing & Arbor Group

NOTE: Use standard hardware
tarque spec. chart unless
alherwise noted.




Mg, No. 980814

28" Mower Housing & Arbor Group

Nimplicity

Qty.

2/80

Descriptinn

Ref. Part
No. e
1 BA0BRA1]
s O16565
3 170160
4 a17aT2
o 917356
6 91742
7 10B504
8 1031
g 9237
10 106717
1 8922133
12 106716
13 177035
14 930544
15 {08771
16 1762
17 109372
L 158614
9 108507
20 B20562
21 B2A10
22 916850
23 . B1E1i98
24 108181
25 108202
26 108134
27 1GBETY
28 108201
29 108257
30 108472
H 108822
32 Ha312
33 105208
34 H22HB6
35 108250
a8 qaTARA
37 108521
K 155061
k1= O210E65
40 159022
41 158227
LT 170164
43 921071

Ln

= = = 2 th = 2 Mk AR S RIS MR B DR e B ORD ok 0 BB BRY BRI P LR R L o omn n] B R et o T
-

28

LOCKNUT, Hox, 3/8-16
LOCKWASHER, 3/8

COWER, Housing

NUT, Hex, Full, 5/t8-18
LOCHWASHER, 5716

WASHER, Plain, 5/16
DEFLECTOR

DECAL, Safaty

CAPSCREW, Hox Ho., 3/B-16 x 2
GLUIDE, Belt

LOCKMUT, Jam, 3r3-16
FLILLEY, Idier

PULLEY

SETSCREW, 5/16-18 x 378
STUD

GUIDE, Belt

STUD

HOUSING, Mower

FiLM, Safety

BOLT, Carriage, 3/8-16 & 3r4
BOLT, Carriage, 5/16-18 x 344
MNUT, Hex, Full, 3/8-18B

WASHER, Speciat

WASHER

BEARING, Apler

RIMNG, Backing

TUBE ASSY., Arbor

SPACER

wWaSHER

WASHER

TUBE ASSY., Arbor W/Bearings
KEY, Woodeulf, 451

BLADE, Knife

CAPSCRAEW, Hex Hd., 3/8-16 x 5/8
ARBOH ASSY.

SCHEW, Hex. Self Tapping, 1/2-20 x 58
BAFFLE

DECAL, Simplicity

CAPSCREW, Hox Hd., 37B-16 x 3.4
SFACER

SPACER

BELT, ¥, Drive

CAFSCHEW, Hex Hd., 3786 = 1-13:4



Bimplicify

24" Mower Housing & Arbor Group

MOTE: Use standard hardwarn
1orque spec. chart urlags
otherwlsa noted.

10



Mig. No. 880357, 990391, 930554

24" Mower Housing & Arbor Group

Limplicity

280
Rel Parl
Ho. Mo, Qty. Description
1 1094032 1 GLUARD, Hel
2 B27420 A SCREW, Hex, Washer Hd, Taptie, 1/4-20 x 28
3 330631 1 LOCKMNUT, Hex, 3/8-16
4 17642 1 WASHER, Piain, 5/16
5 158978 z WASHER, Spegial
& 1E0SHM 1 PULLEY
TF 106016 1 BELT, ¥
B TOE40F 1 BELT, Vv
) 108399 1 SPACER
110 a0E12¥ 3 CAPSCREW, Hex Hd , 3/B-16 x 344
11 1028403 1 HOLUSING, 34
12 921380 2 LOCKWASHER, Zx]., 1/
13 916622 2 MUT, Hewx, Full, 1/4-70
14 0B2TS5 2 CAFSCREW, Hex Hd., 104-20 % 1/2
15 10e404 1 DEFLECTOR
16 16328 2 BEARING, Ball
17 106203 1 TUBE ASSY., Arbor
18 015565 5 LOCKWASHER, 2/
19 GRG0 3 MUT, Hex, Full, 3/8-18
20 108204 1 SPaCER
el 1068257 1 WASKER
a2 10810 1 WASHER
23 108387 1 ARBCOR ASSY,
24 108276 1 BLADE, 24"
el 921965 ] CAPSCREW, Hex Hd,, 3/8-16 x 34
! 1 108399 1 S5PAGER
AT 158518 1 DEFLECTOR
"""28 108248 1 BELT, W
20 108472 1 WASHER
Tt 1650533 1

*Used on Mg, No. 985357,
““*Uszsed on Mig. No. 850381,
“"*U=ed on Mg, No. 9805543,

ARBOA ABEY., WYBearings & Hardware

MOTE: Rel. No. 30 Inciudes Rel. Nes. 16, 17, 18, 19 & 20,

31



Eimplﬁ.-ﬂy 32° Mower Housing & Arbor Group

MOTE: Use standard hardware
forque spec. chart unless
otherwise notad.

32



Mig. Mo, 990328, 980332

32" Mower Housing & Arbor Group

Bimplicity

2/8¢
Red. Part
M. Mo. Qiy. Description
1 108389 1 BELT, ¥, Dirive
b 08246 1 PULLEY, Brive
3 822133 3 LOCKNUT, Jam, 3/4-18
4 230544 4 SETSCREW, 5/16-18 x 3/8
5 20224 4 KEY. Woodrut], 46
B 108371 1 SPACER
7 922123 a SCHEW, Hex, Sell Tapping, 1/4-20 x 748
B 108202 1 COVER, L.H.
g 108301 1 COVER, RH.
10 177005 3 PULLEY
1i 220651 1 LOCKNUT, Hex, 3/8-16
12 10B386 1 PUILLEY, Idler
i3 108151 1 BELT, ¥
14 157081 1 SFACER
15 217542 1 WASHER. Piain, 5/16
16 918431 1 WASHER, Plain, 142
17 orarz 2 MNUT, Hox, Full, 5/16-18
1B 917356 2 LOCKWASHER, 5/16
12 105499 1 DEFLECTOR
20 DE0sE2 2 BOLT, Carriage, 5/16-18 x 3/4
2% 103245 1 HOUSING, Mowsar
22 108139 3 FLINGER
23 108181 3] WASHER
24 108202 B BEARING, Ball
25 108134 3 RIMG, Backing
26 108579 3 TUBE ASSY., Arbor
27 108201 3 SPACER
28 108257 3 WASHER
29 108472 3 WASHER
an 10B250 b ARBOR ASSY.
k| B3G9 1 DRIVE ASSY., Arbor
32 108287 3 BLADE
13 aeE22 =} NUT, Hex, Full, i74-20
a4 BIEEG4 g LOCHKWASHER, 174
a5 g1 7ar7 1 WASHER, Plain, 144
e 21950 1 CAPSCREW, Hes Hd,, 124-20 % 5/8
a7 922125 g SCREW, Hex, Self Tapping, 1/4-20 = 7/5
S5 108187 1 EAFFLE
33 923508 6 CAPSCREW, Hex Hd., 3/8-16 » 5/8
A0 64985 15 LOCKWASHER, 3/8
4 108186 1 CLIP
42 316950 g NUT, Hex, Full, 3/8-18
43 823430 1 BOLT, Carriage, 3/8-16 x 1-374
a4 &22110 g BOLT, Carriage, 378-16 x 3/4
45 155061 1 DECAL, Simplicity
45 103031 1 DECAL, Satety

33



28" Mower Controls & Misc. Group

ity

mplic

i

‘B0 B5|miay0
SERJUFN peyD aads anbian)
SIEMPIBY DJERUEIE 8501 I LON

34



Mfg. No. 990614

28" Mawer Conlrols & Misc. Graup

Loimplicily

2/80

Ral. Part
Ho. bler. Qty. Dezeripilan
1 BA0R51 7 LOCKMUT, Hex, 3/3-16
2 170138 1 AOLLER BAR & SHAFT AS5Y.
3 015447 1 FiM, Coter, 332 x 34
4 91737 3 WASHER, Plain, 328
5 108415 1 SCREW ASSY., Adjusbing
g 108166 1 SOCKET ASSY., Crank
7 108360 1 SPRING
| 17421 1 LOCKMNUT, Jam, 3/8-16
2] 10E172 1 PINOT
10 HIRSS0 11 MUT, Hex, Full, 3/B-16
11 GTEQ55 11 LOCKWASHER, 358
12 103510 1 BRACKET
13 oz 11 BOLT, Carriage, 3/8-16 x 304
14 FiBd58 3 PN, Cobler, 316 % 1
15 108513 4 BRACKET. Pivel
15 108511 2 SPACER
17 1028161 2 LEVER. Hear
13 102256 1 BAR ASEY ., Roller
19 821866 2 CAPSOHREW, Hex Hd., 3/8-16 x 7/8
20 921214 f CAPSCREW, Hex Hd., 3r8-16 x 1
21 600 2 WASHER
22 108431 2 ROLLER ASSY.
23 3261055 f WasHER
24 108516 1 BRACKET. Roller, L.H.
25 31THA2 1 WASHER, Plain, 516
26 )=l ihed 2 LOCKMUT, Jam, 1/2-20
27 157215 e EYEBOLT
28 105412 2 BOLT, Shoulder
249 158615 1 ARM, Adjusting, LH.
ao 121349 4 SPACER
a1 158628 1 BRACKET, Fronl, L.H.
az 220562 1 BOLT, Carnage, 5/16-18 x 3/4
i3 3173586 1 LOCKWASHER, 515
34 a173rd 1 MUT. Hex, Full, 5/15- 16
35 185028 2 Pir
38 9181488 2 PIN, Cuick
a7 158620 1 HITCH ASSY., Mower
38 158623 1 ARM, Adjusting, B.H.
39 188622 1 BRACKET, Front, R.H
4] 108517 1 BRACKET, Roller, RLH.
41 184149 .| BLISHING

35



32" Maower Controls & Misc. Group

ity

Dimplic

‘PARGL DEIMISY O
ES3[UN JeYd ‘sads anbiog
BIEMPIEY PIERUBE 8507 S LON

L

36



Mfg. No. 990329, 990332

32" Mower Controfs & Misc. Group

EBimplicify

2/80
Rel. Parl
e Ma. Oty. Description
i 158111 1 HOGH,
2 159134 1 WASHER, Spedtal
3 ATITR 17 WASHER, Plain, 3/8
4 EEIIERL 1 CAPSCREW, Hex Hd., 378-16 x £-1/4
5 930651 i} LOCHKNLUT, Hes, 3/8-16
5 1164H1 7 WASHER
T 108431 6 ROLELER ASSY.
B 818458 4 PIM, Cotter, 3416 x 1
o 8261055 6 WASHER [as required)
10 108254 1 BAH & SHAFT ASSY.
1 921966 1 CAPSCREW, Hex HA., 3/B-16 x 7/8
1z 916950 13 MLIT, Hex, Full, 3r8-15
13 916965 13 LOCKWASHER, 33
14 108153 1 BRACKET, Raller, L.H.
15 917642 2 WASHER, Plain, 5715
16 1081603 1 LEYER ASSY., Rear
17 108256 1 BAR ASSY., Aolker
18 108415 1 SCREW ASSY., Ad).
15 108168 1 SOCKET ASSY., Crank
20 108360 1 SPRING
M 817421 1 LOCKMUT, Jam, 3/8-16
22 08172 1 PIVOT
23 918447 1 FIM, Cotter, 3732 x 344
24 108159 1 ERACKET, Roller, H.H.
25 108376 t BRACKET, Front, RH.
25 o841 2 ARM, Adjusling
27 319262 2 LOCKMUT, Jam, 1/2-20
28 157215 b4 EYEBQLT
> 108412 2 BOLT, Shouider
3a 108378 1 STUD
Y| 822110 a BOLT, Carriage, 37816 x 4:4
32 V54177 4 SPACSER
33 108377 1 BRACKET, Front, L.H.
4 az21210 2 CAPSCREW, Hex Hd., 3/8-16 x 1
35 920415 b4 CAPSCREW, Hex Hd.. 3:8-16 % 1-1.4
K13 156305 2 FIN
37 LERRE: 2 PIM, Chaick
38 108387 i HITCOH ASSY., Mower

31



24" Mower Controls & Misc. Group

Eimplicii

PEIOU a%| MBI
E58|UN WBLD “90ds anbagg
BIEMPIEY PIEPUBIE 05 1YL ON

38



Mfg. No. 990357, 980391, 980554

24" Mower Controls & Misc. Group

Simplicity

City.

2/80

Crescriplion

Hel. Part
Ho. N
1 10B518
2 1023415
3 o1TaTE
4 03287
5 102278
[+ 018447
7 108277
8 o17642
g 105431
10 16001
1 330651
12 102270
13 416950
14 g2121¢
15 o17aTe
16 917358
17 821337
1a 108172
19 103283
a0 108286
21 108157
a2 H287326
a3 316265
24 154177
a5 823110
26 108274
27 103028
28 918196
20 108272
an 108273
ke 198371
32

— ot M) L B LT oas ek b omd omb Py R RS AR O omd L GO B et sk [0 mml ommk Sy omd omik

K2

COVER, Handle

SCREW ASSY., Adjusling
WASHER, Ptain, 3/8

SQCKET ASSY,, Crank

BAR ASSY., Rollar

PlIt, Cofter, 3032 5 304
ACOLLER BAR & SHAFT ASSY.
WA SHER, Ffain, 5/16

AQLLER

WasSHER

LOCKMUT, Hex, 3/8-16
BHACGKET, Reller

NUT, Hex, Full, 3/8-18
CAPSCREW, Hex H4., W/B-16 x 1
MLAT, Hes, Full, /1618
EOCKWASHER, 5416
CAPSCREW, Hex Hd,, 5/16-18 x 344
PIVOT

LEVER ASSY., Rear

AQD, Height Adjusting
CLEYIS, Adjusling
CAPSCREW, Hex Hd,, 3/B-16 x 1-1/4
LOCKWASHER, 3/8

BUSHING

BOLT, Carriage, 3/8-16 » 34
BRACKET, Front, L.H.

FIN

CLLP, Spring

LEVER, Front, L.H.

BRACKET, Front, RL.H.

LEVER, Front, A.H.



28" Rotary Mower Leaf Mulcher Group

MOTE; Use standara hardware
lorque spec. chart unfess
otherwise noted.

MOTE: Use standard hardware
torque spec. ¢harl unleas
otherwlza noted,

40



Mfg. No. 90906714

" H I -
28" Rotary Mower Leaf Mulcher Group impiicily
2/80
Ref. Part
M. M. Cly. Dascriplion
1 108541 1 BAFFLE, Fronl, R.H.
2 10B540 2 BAFFLE, Aear. Canlar
3 108542 1 BAFFLE, L.H.
4 10B533 1 BAFFLE, Front, Center
5 G758 3 LOCKWASHER, 5416
B 817372 5 MUT, Hex, Full, 5716-18
7 923700 5 BOLT. Carriage, 5/16-18 x 1/2

Mfg. No. 890357, 990391
24" Rotary Mower Leaf Mulcher Group

2/80

Ref. Farl ]
Na. Mo, Qly. Descriplion
1 916622 4 MUT, He=, Full, 1/4-20
2 916964 4 LOCHWASHER, 1/4
3 421958 4 CAPSCREW, Hex Hd., 1/4-20 x 142
4 108294 1 BAFFLE, Rear
5 931959 1 CAPSCREW, Hex Hd., 1/4-20 x 5/8
B 108357 1 BAFFLE, Rgar, L.H.
7 108296 1 BAFFLE, Sida
B 105295 1 BAFFLE, Front

41






TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE
TOLERANCE *10%

S1ZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
8-32 19 In. Lbs. 30 In. Lbs. 41 In. Lbs.
8-36 20 " 3 ” 43 y
10-24 27 - 43 " 60 "
10-32 A " - 49 " 68
1/4-20 66 " 8 Ft. Lbs 12 Ft. Lbs.
1/4-28 76 " 10 N 14 "
5/16-18 11 Ft. Lbs 17 " 25 "
EM16-24 12 " 19 25 "
A/8-16 20 " 30 " 45 "
3/8-24 23 35 S0 "
7/16-14 30 " 50 " 70 "
T/16-20 39 " 55 80 "
1/2-13 S0 " 75 " 110
1/2-20 55 " a0 " 120
9/16-20 65 " 110 150
9/15-18 75 " 120 " 170 "
5/8-11 a0 150 " 220 "
5/8-18 100 180 240 "
3/4-10 160 " 260 " 386 "
3/4-16 180 " 300 420 "
7/8-9 140 " 400 " 600 "
7/8-14 155 " 440 " g60 "
1-8 220 " 580 " ano "
1-12 240 " B4} 1,000 "
BOLT HEAD MARKING
MNOTES: 5.A.E. GRADE:
1. Thesa torque values are 10 be used for all Simpiicity 2 D
hardware excluding: locknuls, seli-tapping screws, thread
forming screws, and sheel metal screws. 5 @
2. Unless otherwize noted on assembily drawings all torque
values must meet this speclicalion. B %







